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PATIENT INFORMATION LEAFLET: INFORMATION FOR THE USER
Rifampicin 75 mg and Isoniazid 50 mg, tablets

Read all of this leaflet carefully before your child starts taking this medicine because it
contains important information for your child.

- Keep this leaflet; you may need to read it again.

- If you have any further questions, please ask the doctor, health care provider or pharmacist.

- This medicine has been prescribed for your child. Do not pass it on to others. It may harm
them, even if their symptoms are the same as your child’s.

If any of the side effects gets serious, or if you notice any side effects not listed in this leaflet,
please tell the doctor, health care provider or pharmacist.

In this leaflet:

1. What Rifampicin / Isoniazid is and what it is used for

2. What you need to know before you give Rifampicin / Isoniazid to your child
3. How to give Rifampicin / Isoniazid

4. Possible side effects

5. How to store Rifampicin / Isoniazid

6. Contents of the pack and other information

1. WHAT RIFAMPICIN / ISONIAZID IS AND WHAT IT IS USED FOR

Rifampicin / Isoniazid belongs to a group of medicines called anti tuberculosis agents. Rifampicin
/ Isoniazid tablets are used to treat tuberculosis in children weighing less than 25 kg.

Although the product is intended for children, safety information on its use in adults is also given.

2. WHAT YOU NEED TO KNOW BEFORE YOU GIVE RIFAMPICIN / ISONIAZID TO
YOUR CHILD

Do not use Rifampicin / Isoniazid if your child:

is allergic (hypersensitive) to rifamycins, isoniazid, or to any of the ingredients of this medicine
(listed in section 6).

has acute liver problems or previously have had a liver problem which was caused by drugs
known to have a condition called porphyria

has severe kidney problems

has liver damage linked to isoniazid or rifampicin before;

has had severe side effects to isoniazid or rifampicin, such as drug fever or chills;

is being treated with any of the following medications:

- voriconazole (a medicine for fungal infections)

- protease inhibitors except ritonavir when prescribed to your child.

Do not give Rifampicin / Isoniazid if any of the above apply to your child.
If you are not sure about anything, ask your child’s doctor or pharmacist.

Take special care with Rifampicin / Isoniazid

Rifampicin / Isoniazid may cause liver disease (hepatitis). You should watch out for symptoms
that might be caused by liver damage, such as unexplaifgdilas petite, nausea, vomiting,
dark urine, yellow discoloration of the skin (jaund: '@}@1 ST toye lasting longer than 3
days and abdominal pain and tenderness. If these g g‘hﬁ” ou shoul iately tell your child’s
doctor or health care provider. <<

g
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People at special risk for developing hepatitis include those:

e older than 35 years;

e who drink alcoholic beverages daily (see “Taking Rifampicin / Isoniazid with food and
drink™);

e with chronic liver disorder ;

e who inject drugs (e.g. heroin).

The doctor or health care provider will carefully check the liver function of people at special risk.

Furthermore, the following will be carefully monitored:

e those who take any long-term medicines while being treated with Rifampicin / Isoniazid (see
“Taking other medicines™);

e those suffering from tingling in the hands and feet (peripheral neuropathy);

e pregnant women;

e those who have HIV infection.

If your child gets flu-like symptoms such as fever, headache and muscle aches, you should report
this to your child’s doctor or health care provider, since Rifampicin / Isoniazid may be the cause.

Tingling in the hands and feet (peripheral neuropathy) is the most common side effect of
isoniazid, one of the active agents in Rifampicin / Isoniazid (see “Possible side effects™). You
should report tell your child’s doctor or healthcare provider of any such symptoms. Your child
should be given a certain vitamin, pyridoxine, at a dose of 5-10 mg every day during treatment
with Rifampicin / Isoniazid, because it largely reduces the risk of your child suffering from
neuropathy.

If your child is allergic to ethionamide or niacin (nicotinic acid), you should tell your child’s
doctor or health care provider, because your child may also be allergic to Rifampicin / Isoniazid.

Tell your child's doctor or health care provider if your child:

o has epilepsy or a history of psychiatric disease because this may increase the chances of your
child suffering certain side effects with Rifampicin / Isoniazid,

e has kidney problems, diabetes or porphyria because Rifampicin / Isoniazid may then be
unsuitable;

e is taking cortisone or any cortisone-like drug because the cortisone dose may have to be
increased while your child is taking Rifampicin / Isoniazid.

It is normal for Rifampicin / Isoniazid to cause a reddish orange discoloration of body fluids such
as urine, sputum and tears. This is due to rifampicin in the medicine and you do not need to tell
your child's doctor or health care provider of this. Also, the medicine may discolour contact
lenses.

Rifampicin / Isoniazid can reduce the effects of oral contraceptive pills. Therefore, a different or
additional method of contraception (e.g. condoms, intra-uterine device, or pessary) should be used
during treatment with Rifampicin / Isoniazid.

It is important that your child’s doctor or healthcare provider knows about all your child's
symptoms, even when you think they are not related to tuberculosis infection.

Rifampicin / Isoniazid contains aspartame, which is a source of phenylalanine and may be
harmful for people with phenylketonuria. The tablets also contain ponceau 4R (cochineal red A).
Taking other medicines

It is important that you tell your child’s doctor, health care provider or pharmacist if your child is
taking or has recently taken any other medici ' ing medicines obtained without a
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Isoniazid may affect their action. Side effects of either medicine may become worse or the
medicines may become less effective.

Rifampicin / Isoniazid should not take with:

e voriconazole (a medicine used to treat fungal infections);

¢ HIV protease inhibitors (drugs used to treat HIV infection);

e aluminium hydroxide (medicine used to treat indigestion and other stomach disorders);
e disulfiram (medicine used for the treatment of chronic alcoholism).

The active ingredients of Rifampicin / Isoniazid may also interact with a great number of other
medicines, including for instance:

e Drugs to treat HIV infection (e.g. efavirenz, nevirapine)

e Drugs to treat fungal infections (e.g. ketoconazole, fluconazole)

» Antibiotics (e.g. clarithromycin)

¢ Drugs to treat malaria (e.g. quinine)

e Immunosuppressant drugs (e.g. ciclosporin, tacrolimus)

e Drugs to treat heart conditions (e.g. verapamil, digoxin)

e Drugs to treat blood lipids (e.g. simvastatin)

e Some drugs to treat diabetes (e.g. glibenclamide)

e Oral contraceptive pills

e Medicines to treat epilepsy (e.g. phenytoin, carbamazepine, valproate)

e Medicines used to help with sleep (benzodiazepines, e.g. diazepam, flurazepam, triazolam,
midazolam)

e Medicines for certain psychiatric conditions (antipsychotics, e.g. chlorpromazine,
haloperidol) -

e Medicines for preventing blood clots (coumarin or indandione derivates, e.g. warfarin)

e Medicines used at surgery (opioids and anaesthetics, e.g. alfentanil, enflurane)

e Corticosteroids (e.g. prednisolone, medicines for the treatment of inflammation and other
diseases, such as asthma or rheumathoid arthritis)

e Paracetamol (pain killer)

Taking any of these together with Rifampicin / Isoniazid may be unsuitable or the dose may need
to be changed.

Taking Rifampicin / Isoniazid with food and drink

Rifampicin / Isoniazid should be taken on an empty stomach (at least one hour before or two
hours after a meal).

Alcohol should be avoided while taking Rifampicin / Isoniazid because it increases the risk of
liver damage. :

Eating cheese or fish (histamine- or tyramine-rich food) while being treated with Rifampicin /
Isoniazid may cause itchiness and redness of the skin, sensation of feeling hot, rapid or pounding
heartbeat, sweating, chills or clammy feeling, headache, and/or lightheadedness. Cheese and fish
should be avoided if these effects occur while taking Rifampicin / Isoniazid.

Pregnancy

If a woman becomes pregnant, or is planning to become pregnant, a healthcare provider should
be contacted to discuss the potential benefits and)isks- e tuberculosis therapy for the mother

and the child. Y e
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Breastfeeding

Isoniazid and rifampicin appear in breast milk. No negative effects have been reported in breast-
fed infants whose mothers were receiving these drugs. The amount of these drugs in breast milk
is too low to protect the breast-fed infant against tuberculosis.

Driving and using machines

Rifampicin / Isoniazid may cause visual disturbances, dizziness and other side effects of the
nervous system that can impair the ability to drive and to use machines.

3. HOW TO TAKE RIFAMPICIN / ISONIAZID

Rifampicin / Isoniazid should always be taken exactly as described by the doctor or healthcare
provider. You should check with your child's doctor, healthcare provider or pharmacist if you are
not sure.

The dose of Rifampicin / Isoniazid depends on the weight of your child.

Weight band Numbers of tablets
Intensive phase: RHZ | Continuation phase:
75/50/150* RH 75/50

4-Tkg 1 1

8-11 kg 2 2

12-15 kg 3 3

16-24 kg 4 4

25+ kg Adult dosages recommended

Disperse the required dose of Rifampicin / Isoniazid in about 50 ml water and make sure that the
child drinks all the fluid. Once the dose has been added to water it should be drunk within 10
minutes.

Rifampicin / Isoniazid should be taken on an empty stomach (at lcast one hour before or two
hours after a meal).

If your child has a kidney disease, your child’s doctor may prescribe rifampicin and isoniazid
separately rather than in a single tablet.

Rifampicin / Isoniazid 75 mg/50 mg is not recommended for adults or children who weight more
than 25 kg. Adult dosages should be used.

Your child’s doctor or health care provider will decide on the duration of treatment for your child

If one takes more Rifampicin / Isoniazid than one should

Taking too many Rifampicin / Isoniazid tablets may cause vomiting, gastrointestinal disturbances,
fever, headache, dizziness, shurring of speech, hallucinations and visual disturbances. The skin
may become discolored reddish-orange and there may be facial swelling and itching. You should
immediately contact a doctor, healthcare provider or the nearest hospital emergency department
for further advice.

If one forgets to take Rifampicin / Isoniazid

If a dose is missed, a dose should be taken as 6@{.@%3)6’551‘0‘1&\ s the next scheduled dose is
due within 6 hours. Skip the missed dose if it fs ajirost lime for
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A dose should not be doubled to make up for a missed dose.

If your child vomits less than 1 hour after taking this medicine, another dose needs to be taken.
Your child does not need to take another dose if he/she was sick more than 1 hour after taking
Rifampicin/Isoniazid.

If your child stops taking Rifampicin / Isoniazid

Your child should keep taking the medicine for as long as the doctor or health care provider has
ordered, even if feeling better. If the medicine is stopped too soon, the infection may not be
completely cured. Treatment should not be stopped unless the doctor or healthcare provider says
S0.

If you have any further questions on the use of this product, ask the doctor, health care provider
or pharmacist.

4, POSSIBLE SIDE EFFECTS

Like all medicines, Rifampicin / Isoniazid can cause side effects, but not everybody gets them.
When treating tuberculosis, it is not always possible to differentiate between unwanted from
Rifampicin / Isoniazid and those caused by any other medicines your child may be taking at the
same time. For this reason, it is important that you inform the doctor or healthcare provider of any
change in your child’s health.

The following side effects have occurred in patients treated with medicines containing the same
active ingredients as Rifampicin / Isoniazid (isoniazid and rifampicin):

The most important side effects of isoniazid and rifampicin are nerve injuries (see below) and
severe and sometimes fatal inflammation of the liver (hepatitis).

The most commonly reported side effects (greater than 1 in every 10 patients treated) include
sensations of tingling, pricking, or numbness of the skin, especially in the feet and hands
(peripheral neuropathy). Y our doctor will prescribe a vitamin called pyridoxine ito counteract this
effect (see above, “Take special care with Rifampicin / Isoniazid”). Also, increased liver enzymes,
as measured in blood samples, occur very commonly (see above, “Take special care with
Rifampicin / Isoniazid™). Usually, liver enzyme increases during the first 1-3 months of therapy
and return to normal as treatment continues. When the values rise above a certain level the doctor
or health care provider may decide to stop treatment with Rifampicin / Isoniazid. Flushing may
also occur after taking Rifampicin / Isoniazid.

Side effects that are common (greater than 1 in every 100 patients treated) include a reddish
discoloration of body fluids such as urine, sputum, tears, saliva and sweat. Further common side
effects are diarrhoea, abdominal pain, loss of appetite, nausea and vomiting, as well as skin
reactions with rash and itching, and disturbances of the menstrual cycle.

Uncommon side effects (greater than 1 in every 1000 patients treated but less than 1 in 100) are
inflammation of the liver (hepatitis), epileptic seizures, headache, inflammation of the brain,
personality changes and memory impairment. If you notice signs and symptoms suggestive of
liver damage (see “Take special care with Rifampicin / Isoniazid”), you should inform your
child’s doctor or healthcare provider immediately.

Rare side effects (less than 1 in every 1000 patients treated) include gastritis, bowel infection,
inflammation of the kidney (nephritis), photosensitivity reactions (skin sensitivity to light) and
conjunctivitis.

The following side effects have been reported in patients treated with medicines containing the
same active ingredients as Rifampicin / Isoniazid (isoniazid and rifampicin). However, it is not
known how frequently they occur:

e allergic reactions with fever, muscle aches, aifd
o
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e severe skin reactions with fever, bliste
threatening anaphylactic reactions
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e dizziness, drowsiness

e confusion, disorientation, hallucination
e inflammation of (he lungs (pneumonitis)
* inflammation of the optic nerve

* build up of acid in the body (metabolic acidosis), increased glucose in the blood, a vitamin
deficiency sydrome called pellagra (with e.g. dementia, loose stools and skin inflammation)

* metallic taste, dry mouth, flatulence, constipation
e difficulty in passing urine

* changes in the white blood cell count (leucopenia, neutropenia, eosinophilia,
agranulocytosis), possibly resulting in an increased risk of infection

* decreased red blood cell counts (anaemia), possibly leading to fatigue, weakness and
shortness of breath

* decreased platelet count, which may result in an increased risk of bruising and bleeding.

Reporting of side effects

If any of the side effects gets serious, or if you notice any side effects not listed in this leaflet,
please tell your child’s doctor, healthcare provider or pharmacist as soon as possible. By reporting
side effects, you can help provide more information on the safety of this medicine.

5. HOW TO STORE Rifampicin / Isoniazid

Keep out of the reach and sight of children.
Store at a temperature below 30°C. Protected from moisture.

Do not use Rifampicin / Isoniazid tablets after the expiry date which is stated on the on the label
after {EXP}. The expiry date refers to the last day of that month.

Medicines should not be disposed of via wastewater or household waste. Ask your pharmacist
how to dispose of medicines no longer required. These measures will help to protect the
environment.

6. CONTENTS OF THE PACK AND OTHER INFORMATION
What Rifampicin / Isoniazid 75/50 mg tablets contains

* The active substances are Rifampicin and Isoniazid.
* The other ingredients Microcrystalline Cellulose (Avicel PH101), Pregelatinized Starch (Starch
1500), Colloidal Silicon Dioxide (Aerosil 200), Saccharin Sodium, Crospovidone
(Polyplasdone XL), Ascorbic Acid, Magnesium Stearate, Aspartame,Colour Ponq;_a.uAR. ra

o Ha  *F
LD, Flavour Raspberry SD 9.07677 LD and FlavourStrawberry SD 9.0173 7/L/. f;f%if)CT 7
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What Rifampicin 75 mg and Isoniazid 50 mg, tablets tablets looks like and contents of the pack

Brick red colored, flat faced beveled edged, mottled, circular uncoated tablet plain on both sides with

characteristic flavor.

Pack I: Aluminium Strip Pack

10 Tablets shall be packed per strip using Plain Strip Aluminium foil 0.03 mm as a base material and
Plain Strip 0.03 mm Aluminium foil as a lidding material.
Pack II: Aluminium Blister Pack
5 Tablets shall be packed per Blister using Plain Aluminium foil 25 microns as a lidding material and
Cold forming Alu-Alu base material.

Proposed pack: 14x 6°s
6 Tablets shall be packed per strip using Plain Strip Aluminium foil 0.03 mm as a base material and
Plain Strip 0.03 mm Aluminium foil as a lidding material. 14 such strips of 6s tablets are packed in a

carton.

Supplier and Manufacturer

Supplier Manufacturer

Lupin Ltd Lupin Limited

Kalpataru Inspire A=28/1, M.LLD.C. Industrial Area
3rd Floor, Off Western Express Highway Chikalthana

Santacruz (East) Aurangabad 431 210

Mumbai 400055 India

India Tel: 91-240-6612444
Tel:91-22-66402323 Fax: 91-240-2484121

This leaflet was last approved in {MM/YYYY}.
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3ATBEPJZKEHO
Haxka3 MinicTepersa 0XopoHu
3/10poR’s1 YKpaiHu
OF (o AOLL Ne A 7SO
Peectpauniiine mocsiguenus

LS EGES Sor oL

Ilepexnan YKpaiHCBKOK) MOBOK, aBTEHTHYHICTH SKOTO TiATBEpI/KeHa 3asBHHKOM abo HOro
YIIOBHOBAYKEHOI 0C00010, IHCTPYKI{I IPO 3aCTOCYBaHHA JTIKAapChKOro 3acody abo iHpopmartii
PO 3aCTOCYBAHHS JIKAPCBKOro 3aco0y, 3aTBEpJUKEHOI BIAMOBIAHO JIO HOPMATHBHUX BHMOT
kpainn 3assauka/BupoOHuka abo KpaiHH, PeryIaTOpPHHH oprad siKOl KepYyeThCsi BHCOKHMH
CTaHIapTaMH AKOCTI, IO BiAMOBLAAIOTH cTaHzapTaM, pekoMeHnopanuM BOO3, ta/abo 3rijHo 3
pe3yibTaTaMH KIiHIYHEX BHNPOOYBaHb, 3aCBiYCHHH MIAMMCOM YIOBHOBAXEHOI 0COOH, IO
BHCTYyMAc Bix iMcHi 3asBauKa. (JIncTok-BKRaaanm: indopmManis 1JIsi NamicHTa).

Jhromnin Jlimitea, Inais
Lupin Limited, India

3asiBHUK, KpaiHa:

Jronin Jlimiten, Inais
Lupin Limited, India

Bupobnuk, kpaina:

e

Rifampin and Isoniazid
Pudamnin Ta I3oniazua

tabneTky, mo gucnepryrorbes 75 Mr/50 mr Ne 84 (6x14) y crpunax
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IHOOPMAUIHHUI THCTOK-BKJIAJIMIIT: ITHOOPMALS JIJISI KOPUCTYBAYA

Pudamnimmn 75 mr 1a I3oniasua 50 mr, radiaerku

VBaxkHo npounTaiiTe Bech Hell JHCTOK-BRIAAWII 10 TOI0, HK BAMA JHTHHA TOYHE
upuiiMaTi weil JiKapchbKHil 3acid, OCKUILKH BOHA MicTHTL BakauBy indopmaniio s
BAINOI JHTHHH.

e 30epiraiite 1€l BKIAIUIIL; MOKIHRO BAM 3HAJOONTHCS TIPOYUTATH HOTO 3HOBY.

e JlKmmmo y Bac BUHUKIIM JI0JIATKOBI MHTaHHs, OyIb 1acKa, 3BepHITHCA 10 JIiKaps,
crieniaicra, 10 HaJla€ MeIyHi nocayru abo ¢Gapmarnesra.

e Ili niku npusHayeHi muie juist Bawoi jutiHu. He nepenapaiite ix inmmm. 1e Moxe im
3QIIKO/IMTH, HABITh SKIINO IXHI CHMITOMHE TaKi K K Y BAIOT AUTHHH.

¢ Jlxwo y Bac BuHMKIM Oyab-AKi noOiuHi peakuii abo BH momiTuiu nobiyni edextH, He
3a3HAYeH1 Y BKJIA/IUINI, 3BEPHITLCS O CBOTO JHKaps, CIeliaiicTa, 10 Hajaae MeaHuHi
nociayru abo gpapMmanenTa.

Indgopmanis y uboMy JHCTKY-BK/IaIHIII:

L

[u—

I{o siBysie coboro npenapar Pudamminun/I30Hia3ua i uis 4oro BiH BHKOPHCTOBYETHCAL.

2. Illo nmorpibuo  3HaTM  mepep  3aCTOCYBAaHHAM Ul JMTHHM  TIperapary
Pudamninun/Izoniazu.

3. Jx 3acrocoByratu npenapat Pudamminun/I3oniasum.

4. Moxiuel noOiuHi peakiii.

5. Sk 30epiratu npenapat Pudamninmn/I3oniasu.

6. BwicT ynakoBku Ta iHIIa iHpopMartis.

IO ABJAEC COBOIO INTPEINAPAT PUGAMITIITAH/I30HIAZWL I JIJISI YOTO BIH
BHKOPUCTOBYE€THCs

Pudamninun/I30Hia3u1 HaNeKHUTL 10 IPYHH NPOTHTYOEPKYTBO3HHX JHKAPCHKHX 3aCOOiB.
Tabnerkn Prupamminuny/I30Hia3uny BHKOPUCTOBYIOTE JUls JIIKyBaHHS TyOepKyIB03Y Y JliTeit
3 Baror MeHIe 25 Kr.

Hezpaxcatoun Ha Te, O Npemapar NpH3HauYeno A AiTed, HanacThes imdopMalis mpo

Oe3nexy HOoro BUKOPUCTAHHS Y IOPOCIIHX.

1O IMOTPIBHO 3HATH TIEPEJA 3ACTOCYBAHHSM JUISI JIUTHHMU
PUDAMIIIITUHY / I30HIAZUY

He BuxopucToByiite Pudamninun/I30Hiasug ko Bama IHTHHA:

e Mae aneprito (rimepyyrnuBicTs) 1m0 pudamninuHy, izoHiasmmy abo Gyb-SKOro
IHIIOTO KOMIIOHEHTY TIperaparty (3a3Hadeni B IyHKTi 6)

* Mac roctpi 3aXBOpIOBaHHS MediHKH a0o paHille Mama 3aXBOPIOBAHHS IEYiHKH,
CIIPHYMHEH] JIIKAPCHKHMH MpenapaTamMu

¢ Bawm BijioMo, 110 Ballla JUTHHA Ma€ CTaH, SKUil Ha3MBaIOTH Hopdipicio.

e Mae cepiio3ni mpobaeMn 3 HUPKaMHU

* Mae ypaxeHHs IeYiHKH, IOB’S3aHe 3 BUKOPUCTAHHAM PHOaMITILHIY a60 130HIa3U Ty
pauie;

e Mana cepiiosni mnobiyni peakmii HWa pudaMuminuH 9 7
MEJHKaMEeHTOo3Ha rapsa4dka abo 031106'

¢ Ha nanmit MoMeHT npHiiMac HACTYITHI penapaTH: ]
- Bopuxonason (nmpenapar s JikyBanHA IpuOKOBHX 1H(1Jehuu‘®\
- InribiTopu npoTeasn, KpiM puTOHABIPY, AKIIO TaKi NPU3HAYEHIR
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He cain maparn Pudammninnn/I30Hia3ua, SKIIo Moch i3 BHIIE3a3HAYEHOr0 CTOCYETECS BalIOl
JMTHEN, SIKIIO BH B YOMYCh He BICBHCHI, 3BEPHITHCA O JliKaps Bamoi JuTHaM abo
dhapmanesra.

3axoau 6e3nekn npu Bukopucragai Pudavoinuny/Izoniasuay

Prdamninus/I30H1a311 MOXKe CHPHYHHHTA 3aXBOPIOBAHHA TCUIHKH (renatut). Bam cnin
CroCTepiraT 3a MOSBOKO CHMITOMIB, IO MOKYTh OYTH CIIPHYMHEH] YPAKSHHAM TeuiHKH,
TAKMX fK BTPATa aneTHTy 3 He3PO3yMITNX IPHYMH, HYJOTa, OIIOBaHHS, TEMHA CEYa, JKOBTE
3abapBaeHHs MKipH (JKOBTAHMILE), BTOM/IIOBAHICTD, 10 TPUBAC TOBIIE TPHOX nHIB, 00 Ta
GOMBOBI BITUYTTS B KHBOTI. Y pasi NOSBH TAKMX CHMIITOMIB BaM CIIiJ OBIJIOMHTH JUTIIOrO
nikaps abo crielfianicra, 1o HaZac MeJAUYHI NOCIyTH.
Kareropii mroiei, 1110 MarOTh NIABHINEHAN PH3HK PO3BUTKY TeNaTUTY:
- crapme 35 poKiB;
- T, XTO INOAHS BXHMBAc AIKOTOJbHI Hanoi (IUBHCH PO3JIUI  «IPUHOM
Pudamminuuy/[30Hia3u1y 3 TKEI0 Ta HalOAMI»);
- 0coOM 3 XpOHIYHUMH ITOPYIIEHHSIMH POOOTH TIE€UiHKH;
- IO, IO 3aCTOCOBYIOTH iH’€KIHI HAPKOTHKH (HAIPUKIIAL: I€POTH).
JIiKap 4¥ CHEIamicT 3 HaJlaHHs MeYHKX TIOCIYT IIOBHHEH PETENbHO CIIIKYBATH 38 QYHKLIAMMI
NCYiHKH JoZieii 3 TPYNMM pH3HKY. BilbII TOTO, CIifl PeTenbHO CHOCTEPIraTd 3a TaKUMH
KaTeropisiMu:
e Ti, XTO TpuBaNTO TpHiiMarOTh Oyab-AKi JHKapchbki 3aco0M MmiA ¥ac JIKyBaHHS
Pudamnimunom/I30H1a3nnom;
e Ti, XTO CTPaXKIAIOTh BiJl BIAYYTTA MOKONIOBaHHA B pyKax Ta Horax (nepudepuuna
Helponaris);
e RariTHI XKIHKH,
e BlJI-indixoBani.

SIxio Bala AUTHHA MA€ TPUIIONO/IIOHI CHMITTOMHE TaKi SIK Kap, TOIOBHHH O11b Ta 011k y M's3aX,
BH TMOBHHHI CIIOBICTHTH IUTAYOro Jikaps abo cremianicta 3 HAJaHHd MEIHYHHX IOCIYT,
OCKIiNTBKH IIPHYMHOIO IIOMY MOXe OyTH 3acTocypanHs Pudamninuny/Isoniasuuy.

JloxomoBaHHs B pykax Ta Horax (mepudepuyHa HeHpomaris) € HadOUILII MOUMPCHIM
noGiurnM  edexToM  i3oHiazuay, SKMii € OJHicl0 3 JAiIOYMX PEYOBHH B CKIA
Pudamminuny/I3oniasuny (auB. «MokIHBI H0014HI edexTn»). Bu MORAHHI MORIIOMUTH NIPO BCI
nomiOHI CHMITOMH JliKaps Baiioi JUTHHH abo cremiaiicra 3 HalaHHsS MEIUYHHUX nociayr. Bama
JIMTHHA TOBHHHA LIO/HS OTPHMYBATH BiTAMIH IPHIOKCHH B 7031 5-10 MI IPOTATOM JIIKYBaHHA
Pudamninuaom/I30Hiazua0M, OCKUIBKH e 3HAYHO 3HIKYE PH3HK BUHMKHEHH HeldporaTil.
SIK1o Bama JMTHHA Mae ajlepriio Ha eTioHamiy abo HiauwH (HIKOTHHOBY KHCIOTY), BH HOBHHHI
MOBIZIOMHTH IIPO 1€ JUTSYOMY JIKapeBl Yd CHELIaJICTy 3 HaJaHHd MCIUYHHX MOCIYT, a/lKe
MO’Ke BUHHKHYTH I'yinepuyTauBicTs 10 Pudammninuny/I3oniasnmuy.

IToBijoMTe JiKaps JUTHHH YH CIelialicTa 3 HaJaHHa MEIMYHUX MOCIIYT, SKII0 AHTHHA!

e Mac eninencito abo ncuxiaTpu4Huil po3jiax B aHAMHE31 TOMY IO 1€ MIABMIILYE PH3HK
BUHUKHEHHS NeBHUX No0iunux edextis Big Pudamninuny/Izoniazumny;

e Maec npobnemu 3 Hupkamu, aiaber abo mopdipilo, OCKIILKH B TakOMy BHIAJIKY
Pudaninnn/[30Hia311 Moxke OyTH HEIPUIATHUM 10 3aCTOCYBaHHS;

e [Ilpuiimac xopti3oH abo IHIII KOPTHKOCTEpOIAHI IpenapaTd TOMY IO, MOJKIHBO,
icuyBatume mortpeba y  30i7bIIEHHI 103 KOPTH30HY Ha )ag%nlkyBaHHﬂ
Pudammimunom/I30H1a3010M. i

Pudamminus/I30H1a3u1  MOKE CHOPUYMHHTH 3a0apBiieHHS B qepBonyBar@
PiMH OpraHisMy Takmx SsK ce4a, MOKPOTHHHS Ta cnbosu. lle /[l
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pudamninuny B cKuai npernapary i HeMae oTpedu NoBIIOMIIATH PO il&&{ 1Kay ),
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Pudammnimn/Izoniasna Moxe 3HHIKYBaTH eheKTHBHICTL OpabHUX KoHTpanenTueis. Tomy ciin
3aCTOCOBYBATH  JOJATKOBUII ab0  anbTCpHATHBHMI  METOA  KOHTpaueniii  (Harmpukiam
NpE3ePBATHBH,  BHYTPIIHBLOMATKOBI  mpucTpol  abo  meccapil) Ha uac  JIKYBaHHS
Pudamniimnom/I30nia3moMm.

Banso o0 nikap Bamoi TUTHHH YH CTIIATICT 3 HAaZalis MeJUUlHX T10CIYT 3HaB Mo Bei
CUMIITOMHM, IO BHHHUKAIOTH y JMTHHH, HABITh AKIIO BH BBa)KacTe, IO BOHM HE TOB’sA3aul 3
TYOEPKYJIbO3HOK 1HPEKLIEIO.

Pudamminun/Izomiasua MicTuTh acmapTam, sxuii € miepeioM QeHITANAHIHY | MOKE 3alIKOHTH
oM 3 eniikeronypiero. TabmeTkn Takox MicTaTh moHco 4R (KoXineansHuii yepBOHMI A).

Ipuitom iHmux mpenaparis.

BaximBo 1OBiZOMIATH JTiKaps BaIlol JUTHHH, CHENialicTa 3 HaJaHAA MEIMYHHX IOCIYT 9H
hapmarieBTa npo Te, MO AMTHHA NpuiiMac abo HEIOJABHO MpHitMana Oy b-sKi iHmi TiKapchKi
3aco0H, BKioYaoun GespenenTtypHi nikapebki 3aco6u. Lli npenapaTi MOXKYTh BIULIMHYTH Ha [0
npenapary Pudamminun/I3oniasun, abo Pudamnimmn/[30Hia3u MoXke BIUIHHYTH Ha IO IHX
npenapartis. [lo6iuni epext npenapatiB MOXyTh NijcHmOBaTHCA a60 K JIKH MOXKYTh CTABATH
MeHII e(heKTHBHHMH.
Pudamnimmn/I3onia3un He i npuiiMary 3:
¢ Bopukonazonom (npenapat Jjis JiKyBaHHs IpuOKOBHX iH(eEKIii)
¢ Iuribitopamu BlJI-nporeasu (npenaparu s gikysanus BIJI-indexiii)
* AIIOMIHIIO TiZPOKCHIOM (JTiKapchKMit 3aci® Juist JIKYBaHHA MOPYIIEHHSA TPABICHHS Ta
IHIIHMX PO3JTadiB LHITYHKY)
¢ Jlucynwdipam (mpemapat Juist JTIKYBaHHs XPOHIYHOTO AJIKOTOJII3MY)
AKTUBHI KOMIIOHeHTH Pudammiiuiny/[30Hia3uay MOXYTh TaKOX B3aCMONIATH 3 BEIMKOIO
KUIBKICTIO IHIINX MPETapaTis, BKIIOYAOYH, HAIPUKIIAL:
e 3acobu mna nikysanus BIJI-indexuii (sanpuxnan edasipent, Hepipanin)
* 3aco0u st TiKyBaHHS FPHOKOBHX iH(DEKIIiH (HalpUKIa KeTOKoHa301, $IyKoHa301)
* AuTHOIOTHKH (HAalPHKIIA/] KJIapPUTPOMILHH)
e Ilporumanspiiini npenapati (Hanpukiazn Xidiz)
IMynonenpecanTi (HanpHKIa] HUKIOCIOPHH, TAKPOIIMYC)
Ipenaparu juis TiKyBaHHs CEpIEBUX 3aXBOPIOBAHE (HAIPHKIIA)] BEpAMAMil, THTOKCHH)
INnonimigemiuni 3acobu (HanmpHkay CHMBACTATHII)
Hesxi nporuaiabeTHyni npenapary (HampuKiIa riGeHKIaMi)
OpanbHi KOHTpalLenTHEH
Hporuerinentuyni 3acobu (nanpukian penirtoin, kapGamasemin, BaTbIpoaT)
3acobu 1u1s ikyBaHHs Ocscomns (OcH30iiaseminm, HampHkIan diasemaM, ¢uypasemnam,
Tpia3oiiaM, MiJia30am)
e llpemapatd [ JliKyBaHHA DEBHHX IICHXIYHHX 3aXBOPIOBAHb (AHTHIICHXOTHYHI,
HANPHKIA]] XJIOPIPOMAa3HH, TaJ0NepHI0)
o Jlixu mna 3anobiraHHs yTBOpeHHIO TpoMOiB (moXimHi Kymapuny aGo 1HJaH/IIOHY,
HanpUKIaa, BaphapuH)
* 3aco0m, 110 3aCTOCOBYIOTBCS NPH XIPYPriYHHX BTpYYaHHAX (OIIOIAM TAa AHECTETHKH,
Hanpukia/ andentanin, endaypas)
» Kopruxocrepoinu (nanpuknazn npeaHizoioH, 3acobu 11 TiKyBaHHS 3aMAICHHA Ta IHIIHX
3aXBOPIOBAHb, TAKUX K aCTMa YH PEBMATOIHHIi apTPHT) : >
HapaueTaMon (3HC60.TI}OB3JIBHHH 3ac16)

I/IBHM

abo Oysie HeoOXiTHA KOPEKIis 103yBaHHS.



Bzaemonis Pudgamninnny/I3oniaznay 3 HpoaAyKTaAMH XapYyBaHHA Ta HANOAMH
Pudamninus/[3omiasua cain npuiiMaTi HaTiecepiie (IpHHaiMHI 3a TOANHY 710 ado yepes JiBi
IOJIMH TICIs IPUITOMY T7K1).

[Tin wac npuitomy Pudamninuny/I3oniasiay cruifx yHHKATH BXKHBAHHS aIKOTONIO, OCKUIBKH e
301TBIITYE PU3UK PO3BUTKY YPaKEHHS NMCYiHKH.

Bxueanus cupy abo pubm (ixa, Oarara Ha rictaMmin aldo THpaMmiH) I dYac JIKyBaHHS
Pudamminunom/[300ia3110M MOKe BUKIHKATH CBEPOK 1 IMTOYEPBOHIHHS IIKIPH, BITYYTTS XKapy,
BI[U4YTTs NOCHICHOTO ab0 NPUCKOPEHOTO CeplieOuTTs, MTIHBOCTI, 03HOOY ab0 MHIIKOCTI MKIpH,
rooBHOro 0omo Ta/abo 3anamopodenHs. CiiJl YHHKaTH BKUBaHHS CHpPY Ta PUOM, AKIIO I
eeKTH BUHHKAIOTH MiJ| yac npuiiomy Pudamninuny/I3oniazumy.

BaritnicTs

Slkio skiHKa 3aBaritaina abo IUIaHyc BariTHICTH CIiA 3BEPHYTHUCS /IO MEJHYHOrO IpaIiiBHUKA
100 OLIHWTH TOTEHINHHI IepeBard Ta PU3MKH MPOTHTYOCPKYIBO3HOI Teparil AIs Marepi Ta
JTHTHHH.

Ilepioa roxyBaHHS Ipy/UIIO

[3omiazua Ta pudaMminMH NPOHHKAIOTE Y IpyaHe Moiloko. He moBimoMisiiocs mpo HeraTtueHi
HACIIJIKH IS HEMOBJISAT ITiJ] Yac I'PYAHOTO BHIOJIOBYBAHHS MAaTepsMH, KOTPI OTPUMYBAIM Il
npenapaTd. BMicT naHux mpenapaTiB y TPYJIHOMY MOJIOII 3aHAATO HU3BKUH, 0O 3aXHCTHTH
JIATHHY, 1110 3HAXOUTHCS Ha TPYTHOMY BHTOJIOBYBAHHI BiJl TYOCPKYIIHO3Y.

KepyBanus aprorpaHenoprom ado iHIIHMH MexXaHisMaMH

Pudamminun/I30Hi1a3un MOXe CIPUYMHHTH IOPYIIEHHS 30Dy, 3alaMOpPOYEHHS Ta iHImN noOidHi
edexTn 3 OOKY HEPBOBOI CHCTEMH, IO MOJXKE HOTIPIIMTH 3JATHICTh KEPYBATH TPAHCIIOPTHHMH
3aco0aMH Ta IMpaIloBaTH 3 MEXaHI3MaMH.

3. SIK IPUMATH PUDAMIIIIH / I30OHIA3U/

Pudamninun/IzoHiazun 3apiIM cIijl NpPHIMATH TOYHO TakK, SK IPH3HAYEHO JIiKapeM abo
(*TIP"IF‘JII(‘T(‘IM o Hanae MQHHI{Hi TNOCIIVIA, Ra}u r‘rnn "“f“’OH"""bT_‘,’BaTHC;{ 3 Tanens nntrrGl
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JUTHHH, MEIMYHUM TIPaliBHAKOM abo ¢apMalieBTOM, SKIIO BH B YOMYCh HE BIIEBHEHI.
Joza pudamninuny/i3oHia3uay 3a1€KHTh Bl MacH Tijla BAlnoi AUTHHH.

Bara KinpkicTs TabneTox
IntencuBHa ¢aza: RHZ ®aza npomomxkenHs: RH
(pudamIinuH, 13oHia3u, | (pudaMminu, 130H1a3H,1)
nipasunaMmin ) 75/50/150* 75/50

4 —7kr 1 1

8—11kr 5 ;'

12— 15 kr 3 3

16 — 24 kr 4 4

25+ xr PexoMeHI0BAHO IOpOCTY 103y

Po3uunite neoOXimny o3y Pudamninuny/I3oniasuuy npubiuszHo B -5 ML _BOIM Ta
IepeKoHaiTecs, 10 JIMTHHA BUIIHBAE BCIO PIAMHY. SIK TIJIBKM J103Y ,JE[O,[IB.\EO s

BUIIUTH 1poTsArom 10 XBHIIKH. ’
PHd)aMHmHH/Isomanm CITIJI IpHiiMaTH HaTIIecepIie (MpHHaiMHi 3a ro;gw—tyﬁ’@“a(io JEEC3 1IBI
TOJIMH MICJIs TPHAOMY 1K1 ). 3 LT
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SIKIIo Bamia JUTHHA Mae 3aXBOPHOBAHHS HUPOK, JIKAp MOXKE NPH3HAYUTH pudamminmn ta
130H1a3U/1 OKPEMO, a HE B CKJIAJIl OJTHIET TabJIeTKH.

Pudamnimun/Izoniasnn 75 Mr/50 M He PEKOMEHJIYETBCS 3aCTOCOBYBATH JOPOCIUM ado AITsIM
3 Macoro Tiza Ginbme 25 kr. Cijl 3acTOCOBYBATH J103YBAHHS JUIs JJOPOCIHX.

TpusanicTs HiKyBaHHs BH3HA4ac Jikap Bamiol IHTHHH ab0 CHELIaNicT, 1O HaJAae MEIH4HI
TTOCITYTH.

Hxmo npuitasito 6iabme Pudamminuny/I3omiaznay, Hisk e

[puitoM 3aHajaTo BUCOKOT J103u Pudammninuny/[30H1a3u1ay MoXKe CHPUYMHUTH OIIOBaHHI,
IITYHKOBO-KUIIKOBI pO3Taay, rapsuky, roJ0BHHHA Oi7b, 3aaMOpPOYEHHS, HEUITKICTh MOBH,
ramonuHanii ta nopyuwenHus 3opy. Ulkipa wmoxe nabyTw 4epBOHYBAaTO-OPAHKEBOTO
3a0apBIeHHs, a TAKOK MOKe BHHHKHYTH HaOpsik 1 cBepOiK oOimyus. Bam cnip neraiino
3BEPHYTHUCS JIO JiKaps, MEAHYHOTO MpaliBHUKA ad0 10 HaHOMMKYOro BLAIUICHHS IIBUAKOL
JIOTIOMOT'H 3a TOJATBITAMH BKa3iBKaMH.

Sxmo nponymeno npuiiom Pudamminuny/Izoniazuay

VY BHNAAKy MOpOMYIEHOTO MPUHOMY MO03H Mpenapary, il ClIiJ MpUHHATH AKOMOTa IIBH/LIE,
SKIIO HACTylHA 3amjlaHOBaHa Ji03a HE TpPU3HA4YeHA TPOTATOM HACTYNHHUX 6 TOJHH.
ITponycTiTh npuiioM, SIKIIO HACTAB YaC /I HACTYIHOI PEeryIapHOI J03H.

Jlo3y He ¢ moIBOIOBATH, 00 KOMIIEHCYBATH MPOMIYIIEHY A03Y.

SIKm1o y Bamroi AUTHHHU cTanocst ONMOBAaHHS MEHII HiK Yepe3 1 roJMHy micias NpuioMy 1EOTO
npemnapary, NoTpibHo NPUHHATH 111e OJIHY J03Y.

Bamiif quruni He noTpibHO NMpHIiMATH 1Ie OJIHY JI03Y, SKIIO ii cTajno 1noraHo Oinblie Hix
yepes 1 roguny micas npuifomy Pudamninmny/I3oniazuny.

Slkmo Bama JuTHHA NpUnHHAc npuitom Pudamminuny/I3oniasuny
Bama nuTHHa NOBHHHA NIPOJOBXKYBaTH NPHHMATH JIKH Tak JOBro, SK IPHU3HAYUB Jikap abdo
MEIWYHHH IPAIiBHUK, HAaBITh AKIIO Io4YyBae cebe kpare. SIKINO 3YIHHHATH IIPUHOM JIKIB
3aHaATO paHo, 1HQeKuis Moxe OyTH He INOBHICTIO BMIIKyBaHa. JIIKyBaHHS He Clij
TIPUITUHATH, SKIIO I[FOTO HE IO3BOJIMB JiiKap ado MeJUYHHIT ITpalliBHHK.

SIkmo y Bac BMHMKHYTH JIOJATKOBI 3alUTaHHS INOJ0 BHKOPUCTAHHS IIHOTO JHKApPCHKOTO
2aco0y, RRepHITLCA 1O NiKaps, MeIUYHOre npanisuuka ado gapmanesra.

4. MOKJINBI ITOBIYHI EPEKTH

SIx 1 Bei mikapebki 3acobu, Pudamninus/[30Hia3na Moxe cipuunHaTH no6iuHi eheKTH, 0JHaK
BUSBJISIIOTHECS BOHH HE Y BCIX.

ITpu JikyBaHHI TYOepKylnbO3y HE 3aBXIM BJAETHCS PO3PI3HUTH HedaxkaHi edekTH Bif
3actocyBaHHs Pudamninmiy/[3omazuny Tta edext, cuopuumHCHI Oyab-SKHMH IHIIMMH
JKapchbKUMH 3aco0amu, sK1 Balla JUTHHA MOXe NpHHMaTH B TOH JKe 4Yac. 3 1€l IpUYMHH
Ba’KJTMBO IIOBLIOMIIATH JliKaps ab0o MeJIMYHOro npailiBHHKa Ipo Oyab-sKi 3MIHH y 310pOB’T
BAIIO] TUTHHH.

Hactynni no6iuni edekTH crnocTepiraick y NAIEHTIB, SIKI OTPUMYBATIH JIKAapCchKi 3acobu,
IO MICTSTH TaKi X Jifoul pedoBuHH K Pudammiimn/3oniasu (isoniasun ta pudaMmingn):
HajipaxxnuBimumy noOIiYHEMHE edeKTaMH Bijl 3aCTOCYBAHHS 130HIA3MIy Ta pUpaAMIIIHHY €
YPaKEHHs HEpBIB (JIMB. HW)KYE) Ta BaXKKe, a 1HOAI 1 CMepTeJjbHE 3amlajcHHsS ICYiHKH
(rematur).

HaifuacTiie noBiioMiIseTbes mpo Taki mobiyni edextu (6inbme 1 Ha KoxkHHX 10 Ha]_IICHTlB
110 OTpHMYBAJIHU HIKYBBHHE) Bl,ZI‘IyTTH OKOJIOBAHHA ad0 OHIMIHHA H]KI]JI/I%/
Horax 1 pykax (nepudepuyna Heiiponaris). Bam mnikap IPASHAYATE? Bi'.['a}:\ﬁ
HIPUIOKCHH, JUist 3anodiraHHs nbomy edekry (JMB. BHIIE,
BuKopucTanHi Pudamminuny/I3oniasuny»). Kpim  Toro, myxe tiacf 7
MiIBUIICHHS PiBHA NEYiHKOBHX (JEPMEHTIB, 10 BHMIPIOIOTH y 3paskak, KpOR




«3axoqm Oe3nekH NPH  BUKOPHCTAHHI Pudamninuny/I3oniasiay»). 3aseuuaii  pises
MCYIHKOBUX (PepPMEHTIB 36LIbLIYETHCS IPOTATOM TIeprumx 1—3 Micsiip Tepamnii 1 HOBEpPTacThes
/10 HOPMH B Mipy NPOJOBXKEHHs JiKyBanns. KOl MOKa3sHHKA 1i1HIMAIOTECS BHILE [EBHOIO
piBHs JTiKap a0o MeMYHUI IPALiBHAK MOKe TIPHilHaTH PILICHHA PO MPHITHHENHS JIKYBAHHS
Pudamninunom/I3oniasunom.  Ilpummen — takosx MOXYTb BHHHKATH IICIS  NpHITOMY
Pudamninuny/3oniasuy.
Io014ni edektn, mo BUHUKAIOTL yacTo (Ginsme 1 Ha xoxmi 100 TALICHTIB, SKI OTPUMYBAIH
MKYBaHHs), BKIIOYAIOTH 3MiHY KOILOPY PIAMH B OpraHi3Mi Ha YepBoHuii (ceua, MOKPOTHHHS,
CIILO3M, CIMHA Ta HIT). MeHI YacTHMH 00IYHEMH edeKTaMu € niapes, Oinb y )KHBOTI, BTpaTa
ameTHTy, HyAOTa Ta OMIOBaHHS, WIKIPHI peaKuil, IO CYNPOBOMKYIOTHCS — BHCHIIOM i
CBEPOIHHAM, a TAaKO3K IIOPYIIEHHS MEHCTPYAILHOTO LUKITY.
Heuactumn noGivnnmu edexramn (6insie 1 ma xoxuux 1000 NAIieHTIB, SIKI OTPUMYBAIH
niKyBaHH#A, ane MeHmie 1 ma 100) € sananeHns medinku (renaruT), eninentHyni Hanamm,
TOJIOBHHI O1Mb, 3amaleHHs MO3Ky, 3MiHM 0COOGHMCTOCTI Ta HOripimenHs maM’sTi. SIKImo BH
IOMITHIM O3HAaKM T4 CHMIITOMH, 10 CBLIYaTh PO MOUIKOIKECHHs NEYiHKH (IHB. pO3il
«3axomu Oe3neKH IpH BUKOPHCTAHH] Pudammimuny /I3omiasumy»), BaM ciig Heraiino
IOBIJIOMHTH TIPO Ii€ JIiKaps THTHHH YA MEIHYHOTO IIpalliBHHKA.
Pinkicui noGiuni ebextn (Menme 1 Ha koxuux 1000 TNAIiCHTIB, 10 JIKYIOThCA) BKIIOYAIOThH
TaCTPHT, KHIIKOBY 1H(EKUiI0, 3ananeHHs HHPOK (HedpuT), peaknii cBiTIOYyTIIHBOCTI
(M ABAIIEHHS 4y TIHBOCTI WIKIPH JI0 CBIiT/Ia) Ta KOH IOHKTHEBIT.
Hacrynui no6iuni epextn Gymu sapeccrposami Yy TAIlCHTIB, AKi OTPUMYBATM JiKapchKi
3aC00H, 10 MICTATH Ti X aKTHBHI KOMIIOHEHTH, 1O i Pudamninmn / I3oniasun (i30Hiasua ta
pudamninmn). OHaK 9acToTa TaKHX e)eKTiB HEBiIOMa:
® IeprivHi peakiii 3 IMXOMaHKOIO, M’ I30BHEMH GOJIAMH Ta KAILIeM
® BOKKI WIKIPHI peakiil 3 JMXOMAHKOI, YTBOpPCHHSM yXHPIB Ta YpaKeHHIM
CIIM30BHX 000TOHOK, aHadiNaKTHYHI peakIlii, 1o 3arpoiKyIOTh KHTTIO
3anaMOpPOYEeHHs, COHJIUBICTh
CIUTyTaHa CBIJIOMICTb, Je30PiCHTALS, FAFOIMHALLIS
3alaICeHHs JIereHiB (ITHEBMOHIT)
3arajieHHs 30pOBOro HepBa
HAKOINHYCHHS KHCIOTH B OpraHismi (MeTabOIiuHIN anuno03), [iABHIICHHS piBHSA
TJIFOKO3H B KPOBI, CHH/IPOM BITAMIHHOTO Je(ilHuTy, sSKMil HA3WBACTHCS negarpa
(memenmist, piaKuil CTiNCHB Ta 3amaleH s HIKIpH)
® MCTaleBUH NPHCMAK Y POTI, CYXICTh Y POTi, METCOPH3M, 3anop
®  TPYJIHOIII 3 BUMAIIEHHAM ceui
® 3MIHW  DiRHA  JTeHKOUHTIB (efikonenis,  HeHTponeHis, €03HHO(IisI,
arpaHyJIoIHTO3), IO MOKE IPH3BECTH JI0 M IBHIIEHOTO pu3uKy iH}ekmii
® SHIDKCHHS KIIBKOCTI ePUTPOLMTIB  (aHeMist), Mo MosKe IIPH3BECTH  JIO
BTOMJIFOBAHOCTI, CTaOKOCTI Ta 3aIUIIKH
* SHWKEHHA KUIBKOCTI TPOMOOLMTIB, 110 MOXKE CHPHYMHUTH TiBHIICHHI PH3HUK
YTBOPECHHS CHHIIIB Ta KPOBOTEY.

IToBizomuenns npo nodiuni eexrn

Ao Gyab-axuit 3 nobiunux edexTiB crac CEpHO3HUM abo AKIO BH IOMivacTe Gymb-ski
no0iuni eeKTH, 110 He 3a3HauenHi B Il iHCeTpyKWil, Gyms nacka, mosimoMTe JKaps Bamoi
AWTHHHW, MEIUYHOTO MpaiiBHHKa abo ¢apmaiesTa skoMmora mBHe..HosijoMmnsioyn mpo
noO1uHI eeKTH, BH MOXKETe JONOMOITH HANATH OibIie in)opM@iiigﬁnpg‘;ﬁ JEKY 1BOTO
nperapary. /¥ =L
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5. SIK 3BEPITATH PUOAMITIIMH/I30HIA3Z ]

30epiratn y HCJIOCTYITHOMY JUIsl TiTeH MicIi.
30epiratn npu Temneparypi me sume 30 °C. 30epiratu B 3axXHIMEHOMY Bij Bogoru MicIi.

He Buxopucrosyiite Puammitmn/I308iasun nicns 3akinuenns TECPMIHY NPHIATHOCTI, SKHii
SasHaucHoro Ha eruxerui micns {EXP}. Tepmin mpumarnocrti TPUBAE JI0 OCTAHHBLOTO JHS
3a3HAYEHOTO MICHILs.

3aboponseThes BUKHAATH JIKApCHKHIA 3aci6 y cTiyHi BoaM un no0yTOBI BiIX0/m. 3anutaiite
CBOTO (hapManeBTa K yTHII3yBaTH TiKK, mo Ginblue He moTpiGHi. 1i 3ax01m JIOIIOMOXKYTh
3aXHCTHTH HaBKOJIHILHE CEPeIOBHIIIE.

6. BMICT YIIAKOBKM TA IHIIA IHOOPMAILIST
Cknan rabaerox Pudamninnn/Izoniazun 75/50 mr

* Jlirounvu pedosnnamu ¢ Pudamuinmm ta Izoniazmy

* IHmI XOMIOHEHTH memoNo3a MIKpoKpucTamiyaa  (Avicel PH101), kpoxmans
npexenarnnizopannii  (Starch 1500), KPeMHIIO JIIOKCHII Konoinamii (Aerosil 200),
CaxapiH Hatpiro, kpocmosizon (Polyplasdone XL), xucnora ackopGimoBa, Marmiio
CTeapat, acmapraM, OGapeHHK Ponceau 4R Supra LD, cmakosa mob6aska manmna SD
9.07677 LD Ta cmakoBa no6aska nonysung SD 9.01737 LD.

3oBHimHIA BHIIA Pudamuinna 75 Mr Tta I3oniasua 50 mr, TaGaerkn Ta BMicr
VIAKOBKH

Kpyrui rnagenski taGnerkn HCTTIAHO-4E€PBOHOI0 KOJBOPY 3 BKPANJICHHSAMH Ta CKOIIEHHMH
KpasiMH, piBHI 3 060X GOKiB, 3 XapaKkTEePHUM apoMaTOM.

Ynaxoska I: Antominiesuii crpun

Ilo 10 Tabnerok B crpumi 3 BHKOPHCTaHHAM PiBHOT amoMiHieBoi ossru 0,03 MM SIK OCHOB]
Ta PiBHOI amoMiHieBoi dobra 0,03 MM sk IIOKPHBHOI'O MaTepiany.

Ynakosxka Il: Amominicenis baiictep

lo 5 tabnerox B Gmicrepi 3 BUKOPHCTaHHAM piBHOT amoMidicBoi donbru 25 MIKPOH $IK
IIOKPUBHOI'O Marepiany Ta XOJIOAHOYTEOPIOIOIOro MaTcpiany Alu-Alu sik OCHORBH.

3anBiena ynakoska: 14 x 6

Ilo 6 Tabnerox B cTpumi 3 BHKOPHCTAHHAM PIBHOT alloMiniesol Qoubiu 0,03 MM 5K OCHOBM
Ta 0,03 MM amoMinieBoi (onbru sx MOKpHBHOTO Marepiany. Ilo 14 Takmux crpumis y
KapTOHHIH yNaKoBIIi,

Ilocrayansauk Ta Bupoduuk

Iocravanbunk Bupoouux

JIromin JItx JTromin JTimites

Kaymarapy Incnaiip, A-28/1, MIJIC Iunactpian Epia,
3-i1 nosepx, O Becrepn Excnpec Xaiigeit, Yikanrana,

Canraxpys (IcT), Aypanraban, 431210, _ V
Mynm6ait — 400 055, THmis o

T Tem91-240-6612444<
Ten.:91-22-66402323 Dakc:91-240-2484121°

{
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IHeTpykuis npo 3acrocyBanus JiKapesKoro 3acoby  aGo iHdopmartis 1po  3acTocyBaHHs
JIKApCLKOTO  3aco0y,  3aTBepIkeHAa  3rimgHO 3 HOPMAaTHBHHMH ~ BHMOTaMH  KpaiHH
3asBHnka/BupoGuka abo kpainy, PEryIATOPHHUH OpraH AKO0i KEPYCThCsl BHCOKHMH CTaH1apTaMH
SAKOCTI, 1O BiMOBIZAIOTH CTaHxapTaMm, pexomennosannym BOO3, ta/abo 3rifHo 3 pesynbratamu
KIHIYHUX ~ BHIPOOYBAaHb, BHKIAMEHA MOBOIO BUIIOBIHO  JI0 BHMOT 1100 MOBH,
BH3HAYCHUX a03all0OM JPYIUM YaCTHHH TpeThol crarTi 26 3akony Ykpainn «IIpo 3acamm
AEpKaBHOI MOBHOT momitnkny» (Koporka XapaKTePHCTHKA JIKaPCHKOI0 3aco0y).

Jhoniu Jlimiten, Inais

3ausunk, kpaina: Lupin Limited, India

Jhomin Jlimiten, Inais

Bupobmuk, kpaina: Lupin Limited, India

Rifampin and Isoniazid
Pudamnin Ta I3oniazun

TabJIeTKH, IO JUCHepryIoThest 75 Mr/50 mr No 84 (6x14) y ctpunax
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SUMMARY OF PRODUCT CHARACTERISTICS

NAME OF THE MEDICINAL PRODUCT
Rifampin and Isoniazid dispersible Tablets 75/50 mg

QUALITATIVE AND QUANTITATIVE COMPOSITION

Each uncoated tablet contains:

Bifamipin TSP, ....con0iua 75mg

Isoniazid USP............... 50 mg
PHARMACEUTICAL FORM
Tablets

Visual appearance: Brick red colored, flat faced beveled edged, mottled, circular

uncoated tablet plain on both sides with characteristic flavor.

4 CLINICAL PARTICULARS
4.1 Therapeutic indications
Rifampicin 75mg and Isoniazid 50 mg is indicated for the treatment of tuberculosis in

children, caused by Mycobacterium tuberculosis.

4.2 Posology and method of administration

Oral use.
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The following dosing table provides information on the number of daily tablets needed

to reach the proper dosing, based on the child’s weight:

Weight band Numbers of tablets
Intensive phase: RHZ Continuation phase:
75/50/150% RH 75/50

4-7 kg 1 1

8-11 kg 2 2
12-15 kg 3 3
16-24 kg 4 4

25Fkp Adult dosages recommended

*Ethambutol should be added in the intensive phase for children with extensive

disease or living in settings where the prevalence of HIV or of isoniazid resistance is

high.

The following dosages of first-line anti-TB medicines should be used daily for the

treatment of TB in children:

Isoniazid (H) 10 mg/kg (range 7-15 mg/kg)
Rifampicin (R) 15 mg/kg (range 10-20 mg/kg)
Pyrazinamide (Z) 35 mg/kg (range 3040 mg/kg)

Ethambutol (E)

20 mg/kg (range 15-25 mg/kg)

As children approach a body weight of 25 kg, adult dosages can be used
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¢ First line treatment of drug-sensitive TB consists of a two-month intensive
phase with isoniazid, rifampicin, pyrazinamide (and, depending on the setting
and type of disease, ethambutol), followed by a continuation phase with
isoniazid and rifampicin for at least four months.

* HIV-infected children with TB require antiretroviral therapy (ART) and co-
trimoxazole preventive therapy (CPT) in addition to TB treatment.

* Isoniazid in the same dosage is recommended as preventive therapy over six
months for children under the age of five as well as HIV-positive children of

any age.

Rifampicin 75mg and Isoniazid 50 mg tablets should be taken on an empty stomach
(at least one hour before or two hours after a meal). Taking with food (e.g. to improve
gastrointestinal tolerance) reduces absorption.

If it is necessary to discontinue or reduce the dose of either isoniazid or rifampicin
then single-component preparations should be used instead of Rifampicin 75mg and
Isoniazid 50 mg tablets.

Renal impairment

Dose adjustment is generally not necessary in patients with renal impairment.
However, patients should be closely monitored for signs of isoniazid toxicity,
especially peripheral neuropathy. A dose reduction to two-thirds of the normal daily
dose may be considered in slow acetylators with severe renal failure (creatinine
clearance < 25 ml/minute) or in those with signs of isoniazid toxicity. If such cases,
separate preparations of rifampicin and isoniazid tablets should be administered (see

section 4.4).
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Hepatic impairment
Limited data indicate that the pharmacokinetics of rifampicin and isoniazid are altered
in patients with hepatic impairment. Therefore, patients with hepatic impairment
should be closely observed for signs of toxicity. Rifampicin 75mg and Isoniazid 50 mg
tablets must not be used in patients with severe liver disease (see section 4.3).

4.3 Contraindications

Hypersensitivity to the active substances or to any of the excipients.

Acute liver disease, icterus or severe liver impairment, Porphyria.

Co-administration of Rifampicin 75mg and Isoniazid 50 mg tablets with voriconazole
or any HIV protease inhibitor is contraindicated (see section 4.5).

4.4 Special warnings and special precautions for use

Liver toxicity

Isoniazid and Rifampicin may cause hepatotoxicity (see section 4.8).

Whenever possible, the use of Rifampicin 75mg and Isoniazid 50 mg tablets should be
avoided in patients with hepatic impairment (ALT greater than 3 times upper limit of
normal) due to the risk of liver toxicity. Patients should be strongly advised to restrict
intake of alcoholic beverages while being treated with rifampicin and isoniazid.
Patient groups especially at risk for developing hepatitis include:

- patients with active chronic liver disease;

Furthermore, the following patients should be carefully monitored:

- patients taking long-term medication (see section 4.5);

- existence of peripheral neuropathy or conditions predisposing to neuropathy;

- pregnant patients;

- HIV-positive patients.
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Patients should be instructed to immediately report signs or symptoms consistent with
liver damage or other adverse effects. These include: unexplained anorexia, nausea,
vomiting, dark urine, icterus, rash, persistent paraesthesia of the hands and feet,
persistent fatigue or weakness lasting longer than 3 days, and abdominal tenderness
especially of the right upper quadrant. If these symptoms appear or if signs suggestive
of hepatic damage are detected, Rifampicin 75mg and Isoniazid 50 mg tablets should
be discontinued promptly, because continued use may cause severe liver damage.

In addition to monthly symptom reviews, hepatic enzymes (specifically AST and
ALT) should be measured before starting therapy with Rifampicin 75mg and Isoniazid
50 mg tablets and periodically throughout treatment.

Raised liver enzymes are common during therapy with rifampicin and isoniazid. A
cholestatic pattern is usually caused by rifampicin, whereas elevated transaminases are
associated with rifampicin or isoniazid. These effects on liver enzymes are usually
mild to moderate and will most commonly return to normal spontaneously within three
months, even with continued therapy.

If the concentration of liver enzymes exceeds three to five times the upper limit of
normal, discontinuation of Rifampicin 75mg and Isoniazid 50 mg tablets should be
strongly considered.

If deemed appropriate, component drugs can be reintroduced after intercurrent
hepatotoxicity but only after symptoms and laboratory abnormalities have subsided. In
such cases of rechallenge, the component drugs should be given one by one and at
gradually increasing doses or alternative drugs should be used; Rifampicin 75mg and

Isoniazid 50 mg tablets should not be used.
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Hypersensitivity

Rifampicin may cause a hypersensitivity syndrome including flu-like symptoms
and/or organ manifestation. The risk is higher in intermittent therapy or if treatment is
resumed after discontinuation. If case of severe acute signs of rifampicin
hypersensitivity (e.g. thrombocytopenia, purpura, haemolytic anaemia, dyspnoea,
shock, or acute renal failure), Rifampicin 75mg and Isoniazid 50 mg tablets should
immediately be discontinued. Such patients should not be treated with rifampicin
again. If rifampicin is temporarily discontinued, rifampicin should be reintroduced
carefully at a reduced dose and with close monitoring. In this situation, Rifampicin
75mg and Isoniazid 50 mg tablets should not be used.

Cross-sensitivity: Patients hypersensitive to ethionamide, pyrazinamide, niacin
(nicotinic acid), or other chemically related medications may also be hypersensitive to
isoniazid.

Peripheral neuropathy

Peripheral neuropathy is the most common toxic effect of isoniazid (see section 4.8).
The frequency depends on the dose and on predisposing conditions such as
malnutrition, alcoholism or diabetes. Concomitant pyridoxine administration largely
reduces the risk of developing neuropathy. Therefore, pyridoxine 10 mg daily should
be given routinely with Rifampicin 75mg and Isoniazid 50 mg tablets.

Epilepsy and psychotic disorders

Rifampicin 75mg and Isoniazid 50 mg tablets should be used with caution in patients

with seizure disorders or a history of psychosis.
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Haematological toxicity

Since rifampicin is associated with haemolytic anaemia, leucopenia and
thrombocytopenia, full blood count should be monitored regularly throughout therapy
with Rifampicin 75mg and Isoniazid 50 mg tablets. In case of severe haematological

disturbances Rifampicin 75mg and Isoniazid 50 mg tablets must be discontinued.

Renal impairment

Patients with renal impairment, particularly those who are slow acetylators (see
sections 4.2 and 5.2) may be at increased risk for isoniazid adverse effects such as
peripheral neuropathy, and should be monitored accordingly. As in other patients,
pyridoxine (see above), in an adequate dose, should be given to avoid neurotoxicity.
Nephrotoxicity

Rifampicin 75mg and Isoniazid 50 mg tablets should be discontinued in case of
clinical signs of nephrotoxicity.

Diabetes Mellitus

Patients with diabetes should be carefully monitored, since blood glucose control may
be affected by Isoniazid.

Drug interactions

Rifampicin is a strong inducer of hepatic drug metabolism. Therefore, Rifampicin
75mg and Isoniazid 50 mg tablets may reduce efficacy of many therapeutic drugs,
including antiretroviral agents, antiepileptic drugs, immunosuppressants and coumarin

derivatives (see section 4.5).
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Treatment with corticosteroids

Rifampicin 75mg and Isoniazid 50 mg tablets may reduce the efficacy of
corticosteroids in Addison’s disease and induce an Addisonian crisis (see section 4.5).
Discoloration of body fluids

Rifampicin in Rifampicin 75mg and Isoniazid 50 mg tablets may cause a reddish-
orange discoloration of body fluids such as urine, sputum and tears. This does not
require medical attention.

Laboratory monitoring

Full blood count and liver function testing is required before treatment with
Rifampicin 75mg and Isoniazid 50 mg tablets and at regular intervals during
treatment.

Excipients

Rifampicin 75mg and Isoniazid 50 mg tablets contains aspartame, which is a source of
phenylalanine and may be harmful for people with phenylketonuria.

4.5 Interaction with other medicinal products and other forms of interaction
Rifampicin is a very potent inducer of the hepatic and intestinal cytochrome P-450
enzyme system, as well as of glucuronidation and the P-glycoprotein transport system.
Giving rifampicin with drugs that are biotransformed through these metabolic
pathways is likely to accelerate elimination of co-administered drugs. These effects
approach their maximum after about 10 days of treatment, and gradually return to
normal within 2 or more weeks after discontinuation. This must be taken into account
when co-treating with other drugs. To maintain optimum therapeutic blood levels,

dosages of drugs metabolised by these enzymes may require adjustment when starting
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or stopping the concomitant administration of Rifampicin 75mg and Isoniazid 50 mg
tablets.

In vitro, Isoniazid acts as an inhibitor of CYP2C19 and CYP3A4. Thus it may increase
exposure to drugs climinated mainly through either of these pathways. However, when
co-treating with rifampicin, as when using Rifampicin 75mg and Isoniazid 50 mg
tablets, these effects are likely to be outweighed by hepatic enzyme induction due to
Rifampicin.

Insofar as it has been investigated, the net effect of Rifampicin and Isoniazid on drug
clearance will be an increase due to rifampicin rather than a decrease due to Isoniazid.
Concurrent use of Isoniazid with other hepatotoxic or neurotoxic medications may
increase the hepatotoxicity and neurotoxicity of isoniazid, and should be avoided.
Mainly due to Rifampicin, Rifampicin 75mg and Isoniazid 50 mg tablets may interact
with a very large number of other drugs, primarily by reducing the exposure t0 €O-
administered agents, reducing their efficacy and increasing the risk of therapeutic
failure. For many important therapeutic agents, n0 interaction data with Rifampicin are
available. However, clinically significant reduction in drug exposure may occur.
Whenever prescribing any drug with Rifampicin 75mg and Isoniazid 50 mg tablets,
the possibility of a drug—drug interaction should be considered. The following list of
drug interactions with Rifampicin 75mg and Isoniazid 50 mg tablets is not exhaustive,
but is a selection of interactions of putative importance. Data on drug interactions is
mainly derived from studies in adults. The scope of the table is largely based on the
WHO Model List of Essential Medicines.
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Drugs by Therapeutic Interaction Recommendations on
Area co-administration
INFECTION

Antiretrovirals: nucleoside analogues

Zidovudine + rifampicin Zidovudine AUC ¥ 47% The clinical
significance of the
lowered  zidovudine
exposure is unknown.
Dose modification of
zidovudine in  this
situation has not been

formally evaluated.

Didanosine No interaction expected No dose adjustment
Emtricitabine required

Lamivudine

Stavudine

Tenofovir disoproxil + | Tenofovir AUC 4 13% No dose adjustment
rifampicin required

Abacavir + rifampicin Empirical data are | Efficacy of abacavir

lacking, but rifampicin | should be closely
may decrease abacavir monitored in  co-
exposure by inducing | treatment

glucuronidation.
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Drugs by Therapeutic

Area

Interaction

Recommendations on

co-administration

Antiretrovirals: non-nucleoside analogues

Efavirenz + rifampicin

Efavirenz AUC ¥ 26%

When co-treating with
Rifampicin 75mg and
Isoniazid 50 —mg
tablets, consideration
may be given 1o
increasing the
efavirenz dose  (to
800 mg once daily in
adults)

B —

,CN.\
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Drugs by Therapeutic

Area

Interaction

Recommendations on

co-administration

Nevirapine + rifampicin

Nevirapine: AUC ¥ 58%

Since  neither  the
appropriate nevirapine
dose when given with
rifampicin, nor the
safety of the
combination has been
established,

concomitant use of
Rifampicin 75mg and
Isoniazid 50 mg tablets
and nevirapine is not

recommended

L g

S
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Area

Etravirine + rifampicin Rifampicin is likely to

significantly reduce

exposure to etravirine

Drugs by Therapeutic Interaction ‘Recommendations on -|
co-administration

L e e e ——
Concomitant treatment

Lﬂlould be avoided

Antiretrovirals: protease inhibitors

Fosamprenavir + | Protease inhibitor
rifampicin exposure will be reduced
Saquinavir to sub-therapeutic level
Indinavir due to interaction with
Ritonavir rifampicin. Attempts 10
Nelfinavir compensate for this by
Lopinavir increasing doses of the
Atazanavir protease inhibitors, or an
Tipranavir increase  in  ritonavir-
Darunavir boosting, have been ill-
tolerated with a high rate
of hepatotoxicity.

|

of Rifampicin 75mg
and Isoniazid 50 mg

tablets with etravirine

Rifampicin 75mg and
Isoniazid 50 mg tablets
must not be co-
administered with
protease inhibitors (see

section 4.3).

Bther antiretrovirals
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Drugs by Therapeutic

Area

Interaction

Recommendations on

co-administration

Raltegravir + rifampicin

Raltegravir AUC | 40%

If co-treatment deemed
necessary, increasing
the raltegravir dose (to
600 mg twice daily in
adults)  should be

considered

Maraviroc + rifampicin

Maraviroc AUC | 63%

Co-treatment should be
avoided. If deemed
necessary, the
maraviroc dose should
be increased (to 600
mg twice daily in

adults)

Antifungals

Ketoconazole + rifampicin

Ketoconazole AUC

80%

Co-administration

should be avoided. If
deemed necessary, a
dose  increase  of
ketoconazole may be

required
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Drugs by Therapeutic Interaction Recommendations on -\
Area co-administration
Fluconazole + rifampicin Fluconazole AUC | 23% Efficacy should be |
monitored. An
increased  dose  of
be

fluconazole may

required
Ttraconazole + rifampicin Itraconazole AUC | Co-administration
> 64—88% should be avoided
Voriconazole + rifampicin Voriconazole AUC | Co-administration  is
96% contraindicated. If
necessary, rifabutin

should be substituted

for rifampicin.

=

Antibacterials including antituberculosis antibacterials
Clarithromycin + | Clarithromycin mean | Co-administration
rifampicin serum concentration | should be avoided

85%. 14-OH

clarithromycin levels

Llinchanged.
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Drugs by Therapeutic | Interaction Recommendations on
Area co-administration
Chloramphenicol + |Case reports indicate | Co-administration
rifampicin > 60-80% reduction of | should be avoided
chloramphenicol
exposure.

Ciprofloxacin + rifampicin

No significant interaction

No dose adjustment

required

Doxycycline + rifampicin

Doxycycline AUC | 50—
60%

If co-treatment is
considered necessary,
the dose of
doxycycline should be
doubled

Metronidazole +

rifampicin

Metronidazole AUC 1i.v.|
33%

The clinical relevance

of the interaction is

unknown. No dose
adjustment is
recommended.

Efficacy should be

monitored
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Drugs by Therapeutic

Interaction

Recommendations on

Area co-administration
Sulfamethoxazole + | Sulfamethoxazole AUC { | Interaction  probably
rifampicin 23% not clinically
significant. Efficacy of
sulfamethoxazole
should be monitored
Trimethoprim + | Trimethoprim AUC { |A dosc increase of
rifampicin 47% trimethoprim may be

should be monitored

required. Efficacy

Ethionamide + rifampicin

hepatotoxicity

Rifampicin and
ethionamide should not
be co-administered,

due to increased risk of

V4
L



i

of

%| LUPIN LIMITED

Product: Rifampin and Isoniazid Dispersible Tablets 75mg and 50 mg | Module 1

Section 1.3 — Product Information
Subsection 1.3.1-— Summary of Product Characteristics
Sub Subsection | — Page 18 of 52

Area

Drugs by Therapeutic Interaction

Recommendations on

co-administration

Antimalarials

Chloroquine + rifampicin -

Empirical data are not
available. Since
chloroquine undergoes
polymorphic  hepatic
metabolism, lower
levels are likely during
rifampicin co-therapy.
Co-administration

should be avoided

Atovaquone + rifampicin Atovaquone AUC | 50%

Rifampicin AUC 1 30%

Co-administration

should be avoided

Mefloquine + rifampicin Mefloquine AUC | 68%

Co-administration

should be avoided

Amodiaquine + rifampicin | Empirical data are not

available. Since
amodiaquine  undergoes
hepatic metabolism, it is
likely that clearance is
increased  when  co-

treating with rifampicin.

Co-administration

should be avoided
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Drugs by Therapeutic | Interaction Recommendations on
Area co-administration
Quinine + rifampicin Quinine AUC | =~ 80%. Co-administration
This has been associated |should be avoided. If
with significantly higher | co-administration  is
recrudescence rates. deemed necessary, an
increased dose  of
quinine  should be
considered
Lumefantrine Empirical data are not | Co-administration
rifampicin available. Since | should be avoided
lumefantrine is
metabolised by CYP3A,
lower levels are expected
with  rifampicin  co-
treatment.
Artemisinin Empirical data are not | Co-administration
derivatives + rifampicin available. During co- | should be avoided
treatment with rifampicin,
lower levels of artemisinin
and its derivatives may be
expected.
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Drugs by Therapeutic | Interaction Recommendations on
Area co-administration
ANALGESICS, ANTIPYRETICS, NON-STEROIDAL ANTI-
INFLAMMATORY DRUGS

10
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Area

Drugs by Therapeutic

Interaction

Recommendations on

co-administration

Morphine + rifampicin

Morphine AUC p.o <
30%

If deemed necessary,
efficacy should be
monitored and the dose
may need to Dbe

increased

Codeine + rifampicin

Plasma level of morphine,
an active metabolite of
codeine, is likely to be

substantially reduced.

Efficacy should be
monitored and codeine
dose increased if

necessary

Methadone + rifampicin

Methadone AUC | 33—
66%

Patients should be
monitored for possible
withdrawal effects, and
methadone dose
increased as

appropriate
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Drugs by Therapeutic | Interaction Recommendations on
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Paracetamol Rifampicin may increase | Co-administration of
(acetaminophen) the glucuronidation of | Rifampicin 75mg and
+ rifampicin | paracetamol and decrease | Isoniazid 50 mg tablets
its efficacy and paracetamol should
+ isoniazid There may be an | beavoided
increased risk of
hepatotoxicity on  co-
administration, but data
are inconclusive.
Concurrent use  with
isoniazid may increase
hepatotoxicity.
ANTICONVULSANTS
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Drugs by Therapeutic |Interaction Recommendations on
Area co-administration
Carbamazepine Rifampicin is expected to | Co-administration  of
rifampicin decrease  the  serum | Rifampicin 75mg and
* concentration of | Isoniazid 50 mg tablets
isoniazid carbamazepine. Isoniazid |and carbamazepine
appears to have an | should be avoided
increased risk of
hepatotoxicity when co-
treating with
carbamazepine.
Phenobarbital Phenobarbital and | Co-administration of
rifampicin rifampicin are both strong | Rifampicin 75mg and
+ isoniazid | hepatic enzyme inducers, | Isoniazid 50 mg tablets
and each drug may lower |and phenobarbital
the plasma concentrations | should be undertaken
of the other. Also, co- | with caution, including
treatment with | monitoring of clinical
phenobarbital and | effects and, if possible,
isoniazid may increase the | plasma drug
risk of hepatotoxicity concentrations
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Drugs by Therapeutic

Area

Interaction

Recommendations on

co-administration

Phenytoin + rifampicin

+ isoniazid

Phenytoin AUC iv.
42%
Co-treatment with

phenytoin and isoniazid

Co-treatment with
phenytoin and
Rifampicin 75mg and

Isoniazid 50 mg tablets

may increase risk of | should be avoided
hepatotoxicity
Valproic acid + rifampicin | Interaction studies are | Co-treatment should be

lacking. Since valproic
acid is eliminated through
hepatic metabolism,
including glucuronidation,
reduced plasma level of
valproic acid is likely with

concomitant use

If deemed

efficacy

avoided.
necessary,
and, if possible, also
plasma concentrations
of valproic acid, should

be carefully monitored.

Lamotrigine + rifampicin

Lamotrigine AUC { 45%

Co-treatment should be
avoided. If deemed
necessary, lamotrigine
dose should be
increased as

appropriate.
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Drugs by Therapeutic

Area

Interaction

Recommendations on

co-administration

IMMUNOSUPPRESSIVES
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Drugs by Therapeutic

Area

Interaction

Recommendations on

co-administration

Ciclosporin + rifampicin

Several studies and case
reports  have  shown
substantially increased
ciclosporin clearance
when co-administered

with rifampicin

Co-administration

should be avoided. If
deemed necessary,
plasma concentration
of ciclosporin should
be monitored and doses
adapted  accordingly
(35 fold increases in
ciclosporin dose have

been required).

Tacrolimus + rifampicin

Tacrolimus AUC iv. |
35%;
AUC p.o | 70%

Co-administration  of
Rifampicin 75mg and
Isoniazid 50 mg tablets
and tacrolimus should
be avoided. If deemed
necessary, plasma drug
concentrations of
tacrolimus should be
monitored, and the

dose increased. .. as

—
T
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CARDIOVASCULAR MEDICINES

Warfarin + rifampicin Warfarin AUC | 85% Co-administration
should be avoided
Atenolol + rifampicin Atenolo]l AUC | 19% No dose adjustment
required
Verapamil + rifampicin S-verapamil p.o CL/F {1 [Rifampicin 75mg and
32-fold. With iv. S- |Isoniazid 50 mg tablets
verapamil, CL 1 1.3-fold and oral verapamil

should not be co-
administered. If i.v.

verapamil is given, the

therapeutic effect
should be carefully
monitored; dose

adjustment may be

required
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Drugs by Therapeutic

Area

Interaction

Recommendations on

co-administration

Digoxin + rifampicin

AUC p.o | 30%

When co-administering
Rifampicin 75mg and
Isoniazid 50 mg tablets
with  digoxin, the
efficacy and plasma
concentration of
digoxin  should be
monitored. A dose
increase  may  be

required

Lidocaine + rifampicin

Lidocaine CLi.v. T 15%

No dose adjustment

required

Amlodipine + rifampicin

Amlodipine, like other
calcium channel blockers,
is metabolised by CYP3A;
lower exposure is
expected when co-treating

with rifampicin

Efficacy should be

monitored

Enalapril + rifampicin

No interaction expected

No dose adjustment

required

v
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Drugs by Therapeutic

Area

Interaction

Recommendations on

co-administration

Simvastatin + rifampicin

Simvastatin AUC | 87%
Simvastatin acid AUC |
93%

Co-administration  is

not recommended

GASTROINTESTINAL MEDICINES

Ranitidine + rifampicin

Ranitidine AUC | 52%

Efficacy should be
monitored, and
ranitidine dose

increased if necessary

Antacids + isoniazid

+ rifampicin

Antacids may reduce the
bioavailability of
rifampicin by up to one-
third

Aluminium hydroxide
impairs the absorption of

isoniazid

The clinical importance
is unknown
Acid-suppressing drugs

or antacids that do not

contain aluminium
hydroxide should be
used, if co-treatment

with Rifampicin 75mg
and Isoniazid 50 mg

tablets is necessary

PSYCHOTHERAPEUTIC MEDICINES

Ty
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Diazepam + rifampicin Diazepam AUC > 70% Co-treatment is not

recommended. If
deemed necessary,
diazepam doses may

need to be increased

Chlorpromazine

rifampicin

isoniazid

Rifampicin may reduce
chlorpromazine exposure.
Also, concomitant use of
chlorpromazine with
isoniazid may impair the

metabolism of isoniazid

Co-administration

should be avoided. If
considered necessary,
should be

carefully monitored for

patients

isoniazid toxicity

s
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Haloperidol + rifampicin Haloperidol clearance is |If co-treatment of

substantially increased by

rifampicin

Rifampicin 75mg and
Isoniazid 50 mg tablets
with  haloperidol s
deemed necessary,
efficacy of haloperidol
should be monitored. A
dose increase may be

required

Amitriptyline + rifampicin

Case reports (supported

by theoretical
considerations)  suggest
that rifampicin
considerably increases

amitriptyline clearance

Co-treatment should be
avoided. If necessary,
and, if

possible, also plasma

efficacy

concentrations of
amitriptyline should be

monitored.

HORMONES; OTHER
CONTRACEPTIVES

ENDOCRINE

MEDICINES AND
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Prednisolone and other | Prednisolone AUC | 66% Co-administration  of
systemically administered | Also for other | Rifampicin 75mg and
corticosteroids + | corticosteroids, exposure | Isoniazid 50 mg tablets
rifampicin is likely to be | with corticosteroids
substantially =~ decreased | should be avoided. If
when co-treating with | deemed necessary, the
rifampicin. clinical status of the
patient  should be
carefully  monitored,
and corticosteroid
doses adjusted as
needed
Glibenclamide + | Glibenclamide AUC | |Blood glucose levels
rifampicin 34% should be closely
monitored. A dose
increase of
glibenclamide may be
required
Insulin No interaction
expected
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Levothyroxine Case reports indicate that | TSH levels should be
rifampicin rifampicin may decrease | monitored
the effect of
levothyroxine.
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Ethinylestradiol Ethinylestradiol AUC | | Co-adminstration with
rifampicin 66% Rifampicin 75mg and
Isoniazid 50 mg tablets
may be associated with
decreased
contraceptive efficacy.
Barrier- or other non-
hormonal methods of
contraception  should
be used
Norethisterone Norethisterone AUC | | Co-administration with
rifampicin 51% Rifampicin 75mg and
Isoniazid 50 mg tablets
may be associated with
decreased
contraceptive efficacy.
Barrier- or other non-
hormonal methods of
contraception  should
\fOTHERS
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Praziquantel + rifampicin | Praziquante] AUC | 80— | Co-treatment with

99% Rifampicin 75mg and
Isoniazid 50 mg tablets
should be avoided
Disulfiram + isoniazid Concurrent use of |Dose reduction or
disulfiram together with | discontinuation of

isoniazid may result in |disulfiram may be

increased adverse effects | necessary during

on the central nervous | therapy with

system Rifampicin 75mg and

Isoniazid 50 mg tablets

Enflurane + isoniazid Isoniazid may increase the | Coadministration  of
formation of the | Rifampicin 75mg and

potentially ~ nephrotoxic | Isoniazid 50 mg tablets
inorganic fluoride | with enflurane should

metabolite of enflurane be avoided.

Interactions with food and drink:
Alcohol: concurrent daily use of alcohol may increase the incidence of isoniazid-

induced hepatotoxicity. Patients should be monitored closely for signs of

cVEeragces
heverag
Cr ,7ox

(see section 4.4).




I
E LUPIN LIMITED

Product: Rifampin and Isoniazid Dispersible Tablets 75mg and 50 mg | Module 1

Section 1.3 — Product Information
Subsection 1.3.1-- Summary of Product Characteristics
Sub Subsection | -- Page 36 of 52

Cheese and fish (histamine- or tyramine-rich food): concurrent ingestion with
1soniazid may lead to inhibition of mono- or diamine-oxidases by isoniazid, interfering
with the metabolism of histamine and tyramine. This may result in redness or itching
of the skin, hot feeling, rapid or pounding heartbeat, sweating, chills or clammy
feeling, headache, or lightheadedness.

Interactions with laboratory tests:

Therapeutic levels of rifampicin have been shown to inhibit standard microbiological
assays for serum folate and Vitamin B12. Thus alternative assay methods should be
considered. Transient elevation of BSP and serum bilirubin has been reported.
Rifampicin may impair biliary excretion of contrast media used for visualization of the
gallbladder, due to competition for biliary excretion. Therefore, these tests should be
performed before the morning dose of rifampicin.

Isoniazid may cause a false-positive response to copper sulfate glucose tests;
enzymatic glucose tests are not affected.

4.6 Pregnancy and lactation

Pregnancy

As per the information reported in literature, no adverse effects of isoniazid on the
human fetus has been reported. At very high doses in animals rifampicin has
teratogenic effects. Although rifampicin has been reported to cross the placental
barrier and appear in cord blood, the effect of rifampicin, alone or in combination with
other antituberculosis drugs, on the human fetus is not known. Use of rifampicin in the
third trimester has been associated with postnatal haemorrhage in the mother and

infant. Rifampicin 75mg and Isoniazid 50 mg tablets should be used in prgggancy only

if the benefits are considered to outweigh the risks. If Rifampicin 7511’1g\,and isomﬁld
B~
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50 mg tablets is used in the last weeks of pregnancy, the mother and neonate should
receive vitamin K supplements.

Breastfeeding

Isoniazid and rifampicin appear in breast milk. Hence, patients receiving rifampicin
and isoniazid should not breast feed unless in the physician’s judgement the potential
benefit to the patient outweighs the potential risk to the infant. Also, breast-fed infants
should be monitored for possible signs of isoniazid and rifampicin toxicity.
Administration of pyridoxine to the breast-feeding mother and infant may be
considered.

4.7 Effects on ability to drive and use machines

Isoniazid is associated with vertigo, visual disorders and psychotic reactions (see
section 4.8). Patients should be informed of these, and advised that if affected, they
should not drive, operate machinery or take part in any activities where these
symptoms may put either the patients or others at risk.

4.8 Undesirable effects

Rifampicin is well tolerated by most patients at currently recommended doses,
although gastrointestinal intolerance can be unacceptably severe. Other adverse effects
(skin rashes, fever, influenza-like syndrome and thrombocytopenia) are more likely to
occur with intermittent administration. Temporary oliguria, dyspnoea and haemolytic
anaemia have also been reported in patients taking the drug three times weekly. These
reactions usually subside if the regimen is changed to one with daily dosage.

Moderate rises in serum concentrations of bilirubin and transaminases, which are
common at the outset of treatment, are often transient and without clinical

significance. However, dose-related hepatitis can occur, which is potentially fatal. It is

F o x o

ad

s §



KIESERD

@ LUPIN LIMITED

Product: Rifampin and Isoniazid Dispersible Tablets 75mg and 50 mg Module 1

Section 1.3 — Product Information
Subsection 1.3.1-- Summary of Product Characteristics
Sub Subsection | -- Page 38 of 52

consequently important not to exceed the maximum recommended daily dose of 10
mg/kg (600 mg).

Isoniazid is generally well tolerated at recommended doses. Systemic or cutaneous
hypersensitivity reactions occasionally occur during the first weeks of treatment.

The risk of peripheral neuropathy is excluded if vulnerable patients receive daily
supplements of pyridoxine. Other less common forms of neurological disturbance,
including optic neuritis, toxic psychosis and generalized convulsions, can develop in
susceptible individuals, particularly in the later stages of treatment, and occasionally
necessitate the withdrawal of isoniazid.

Hepatitis is an uncommon but potentially serious reaction that can usually be averted
by prompt withdrawal of treatment. More often, however, a sharp rise in serum
concentrations of hepatic transaminases at the outset of treatment is not of clinical
significance. If the enzyme levels drop rapidly when dosage is suspended, they are
unlikely to rise sharply again when treatment is resumed.

Rifampicin

The following CIOMS frequency rating is used, when applicable:

Very common > 10 %; Common > 1 and <10%; Uncommon > 0.1 and <1%;

Rare > 0.01 and <0.1%; Very rare <0.01%, Unknown (cannot be estimated from
available data).

Reactions occurring with either daily or intermittent dosage regimens include:
Infections and infestations

Unknown: Pseudomembranous colitis, influenza consisting of episodes of pyrexia,
chills, headache, dizziness

Blood and lymphatic system disorders
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Common: Thrombocytopenia with or without purpura, usually associated with
intermittent therapy, but is reversible if drug is discontinued as soon as purpura occurs.
Uncommon: leukopenia

Unknown: Disseminated intravascular coagulation,eosinophilia, agranulocytosis,

hemolytic anemia

Immune system disorders

Unknown: anaphylactic reaction

Endocrine disorders
Unknown: adrenal insufficiency in patients with compromised adrenal function have

been observed.

Metabolism and nutritional disorders

Unknown: decreased appetite

Psychiatric disorders
Unknown: Psychotic disorder

Nervous system disorders
Unknown: Cerebral hemorrhage and fatalities have been reported when rifampicin

administration has been continued or resumed after the appearance of purpura.

Eye disorders
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Unknown: Tear discoloration

Vascular disorders

Unknown: Shock, flushing, vasculitis

Respiratory, thoracic and mediastinal disorders

Unknown: Dyspnoea, wheezing, sputum discoloured

Gastrointestinal disorders
Common: Nausea, vomiting
Uncommon: Diarrhea

Unknown: Gastrointestinal disorder, abdominal discomfort

Hepatobiliary disorders
Unknown: Hepatitis, hyperbilirubinaemia

Skin and subcutaneous tissue disorders

Unknown: Erythema multiforme including Stevens-Johnson syndrome and toxic
epidermal necrolysis, Drug Reaction with Eosinophilia and Systemic Symptoms
(DRESS) syndrome (See section 4.4), skin reaction, pruritus, rash pruritic, urticaria,

dermatitis allergic, pemphigoid, sweat discoloration.

Musculoskeletal and connective tissue disorders

Unknown: Muscle weakness, myopathy, bone pain

y 1 O
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Renal and urinary disorders

Unknown: acute kidney injury usually due to renal tubular necrosis or

tubulointerstitial nephritis, chromaturia

Pregnancy, puerperium and perinatal conditions

Unknown: Post-partum haemorrhage, fetal-maternal haemorrhage

Reproductive system and breast disorders
Unknown: Menstrual disorder

Congenital, familial and genetic disorders

Unknown: Porphyria

General disorders and administration site conditions

Unknown: Edema

Investigations

Common: Blood bilirubin increased, aspartate aminotransferase increased, alanine

aminotransferase increased

Unknown: Blood pressure decreased, blood creatinine increased, hepatic enzyme

increased.

Isoniazid
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Undesirable effects are listed by MedDRA System Organ Classes.

Assessment of undesirable effects is based on the following frequency groupings:
Very common: >1/10

Common: >1/100 to <1/10

Uncommon: >1/1,000 to <1/100

Rare: >1/10,000 to <1/1,000

Very rare: <1/10,000

Frequency not known: cannot be estimated from the available data

The frequency of the reactions described below cannot be determined from the data

available.

Blood and lymphatic system disorders

Frequency not known: Agranulocytosis, Aplastic anaemia, Haemolytic anaemia

Immune system disorders
Frequency unknown: Hypersensitivity reactions including various types of skin

eruptions, fever, lymphadenopathy

Metabolism & Nutrition disorders
Frequency Unknown: Hyperglycaemia, metabolic acidosis, pellagra (nicotinic acid
deficiency). Nicotinic acid deficiency may be related to an isoniazid-induced

pyridoxine deficiency which affects the conversion of tryptophan to.nicotinic acid.

. L AN
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Psychiatric disorders

Frequency Unknown: Psychotic disorder; euphoria. Although isoniazid usually has a
mood elevating effect, mental disturbances, ranging from minor personality changes to
major mental derangement have been reported; these are usually reversed on

withdrawal of the drug.

Nervous system disorders
Frequency unknown: Peripheral neuropathy; seizure; Hyperreflexia may be
troublesome with doses of 10mg per kg body weight, Optic neuritis
Eye disorders
Rare: Optic atrophy

Musculoskeletal and connective tissue disorders

Frequency unknown: Systemic lupus erythematosus, lupus-like syndrome

General disorders and administration site conditions

Frequency unknown: Pyrexia

Ear & labyrinth disorders
Frequency unknown: Deafness; tinnitus; vertigo. These have been reported in patients
with end stage renal impairment

Vertigo may be troublesome with doses of 10mg per kg body weight

Respiratory, thoracic & mediastinal disorders
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Frequency unknown: Interstitial lung disease

Gastrointestinal disorders

Frequency unknown: Nausea, vomiting, constipation, dry mouth, pancreatitis

Hepatobiliary disorders

Frequency unknown: Acute hepatic failure, Liver injury, Jaundice

The risk of these undesirable effects increases with age, especially over the age of 35;
it may be serious and sometimes fatal with the development of necrosis.

Uncommon: Hepatitis

Skin and subcutaneous tissue disorders
Frequency unknown: Erythema multiforme, Stevens-Johnson syndrome.

Rare: Toxic epidermal necrolysis, eosinophilia systemic symptoms

Renal & urinary disorders

Frequency unknown: Dysuria

Reproductive system & breast disorders

Frequency unknown: Gynaecomastia

Vascular disorders

Frequency Unknown: Vasculitis
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Investigations

Frequency unknown: Hepatic enzyme increased

Withdrawal symptoms, which may occur on the cessation of the treatment, include

headache, insomnia, excessive dreaming, irritability and nervousness.

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is
important. It allows continued monitoring of the benefit/risk balance of the medicinal
product. Healthcare professionals are asked to report any suspected adverse reactions
via

4.9 Overdose

Symptoms

Anorexia, nausea, vomiting, gastrointestinal disturbances, fever, headache, dizziness,
slurred speech, hallucinations and visual disturbances have occurred within 30 minutes
to 3 hours after ingestion of isoniazid. With marked isoniazid overdoses (> 80 mg/kg
body weight) respiratory distress and CNS depression, progressing rapidly from stupor
to profound coma, along with severe intractable seizures are to be expected. Typical
laboratory findings are severe metabolic acidosis, acetonuria, and hyperglycaemia.
When overdosed, rifampicin may cause a reddish-orange discoloration of the skin
(‘red man syndrome’). Further symptoms include facial oedema, pruntus ‘nausea,

vomiting and abdominal tenderness. In adults, a total dose of 14_g_' has. taused

cardiopulmonary arrest.

-
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Treatment

Emesis, gastric lavage and activated charcoal may be of value if instituted within a
few hours of ingestion. Subsequently, pyridoxine (intravenous injection on a gram-
per-gram basis, equal to the isoniazid dose, if latter dose is unknown an initial dose of
5 g in adults or 80 mg/kg in children should be considered), intravenous diazepam (in
case of seizures not responding to pyridoxine) and haemodialysis may be of value.
There is no specific antidote. Treatment is symptomatic and supportive with special
attention to monitoring and support of ventilation and correction of metabolic acidosis.
8 PHARMACOLOGICAL PROPERTIES

5.1  Pharmacodynamic properties

Pharmacotherapeutic group: Antimycobacterials, combinations of drugs for treatment
of tuberculosis. ATC code: J04AMO02

Mechanism of action

In vitro, rifampicin is bactericidal against a wide range of organisms, including
Mycobacterium tuberculosis. It inhibits DNA-dependent RNA polymerase, inhibiting
transcription. In tuberculosis, rifampicin is bactericidal for both intracellular and
extracellular microorganisms. Microbial resistance may occur, and is a result of
alterations in the target enzyme (RNA polymerase).

Isoniazid is highly active against Mycobacterium tuberculosis. It is bactericidal in
vitro and in vivo against actively dividing tubercle bacilli. Its primary action is to
inhibit the synthesis of long-chain mycolic acids, which are unique constituents of the

mycobacterial cell wall. Resistance to isoniazid occurs rapidly if it is used alone in the

treatment of mycobacterial infection.
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5.2  Pharmacokinetic Properties

Rifampicin

As per the information reported in literature, Rifampicin is readily absorbed from the
gastrointestinal tract. Peak serum concentrations of the order of 10 pg /ml may occur
about 2-4 hours after a dose of 10 mg/kg body weight on an empty stomach.

The pharmacokinetics (oral and intravenous) in children are similar to adults.

In normal subjects the biological half-life of rifampicin in serum averages about 3
hours after a 600 mg dose and increases to 5.1 hours after a 900 mg dose. With
repeated administration, the half-life decreases and reaches average values of
approximately 2-3 hours. At a dose of up to 600 mg/day, it does not differ in patients
with renal failure and consequently, no dosage adjustment is required.

Rifampicin is rapidly eliminated in the bile and an enterophepatic circulation ensues.
During this process, rifampicin undergoes progressive deacetylation, so that nearly all
the drug in the bile is in this form in about 6 hours. This metabolite retains essentially
complete antibacterial activity. Intestinal reabsorption is reduced by deacetylation and
elimination is facilitated. Up to 30 % of a dose is excreted in the urine, with about half
of this being unchanged drug. Absorption of rifampicin is reduced when the drug is
ingested with food.

Rifampicin is widely distributed throughout the body. It is present in effective
concentrations in many organs and body fluids, including cerebrospinal fluid.
Rifampicin is about 80 % protein bound. Most of the unbound fraction is not ionized
and therefore is diffused freely in tissues.

Isoniazid
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As per the information reported in literature, Isoniazid (INH) is readily absorbed from
the gastrointestinal tract. Peak concentrations are attained within 1-2 hours following
oral administration. Protein binding is low.

It is widely distributed to all body fluids and tissues including cerebrospinal fluid,
pleural and ascitic fluids and caseous tissues. Isoniazid crosses the placenta and
appears in foetal blood when administered during pregnancy. It also appears in the
milk of nursing mothers.

The primary metabolic route is the acetylation of isoniazid to acetylisoniazid by N-
acetyl transferase found in the liver and small intestine. Acetylisoniazid is then
hydrolysed to isonicotinic acid and monoacetylhydrazine. Isonicotinic acid is
conjugated with glycine to isonicotinyl glycine (isonicotinic acid) and
monoacetylhydrazine is further acetylated to diacetyihydrazine. Some unacetylated
isoniazid is also conjugated to hydrazones. The metabolites of isoniazid have no
tuberculostatic activity and apart possibly from monoacetyihydrazine they are also less
toxic.

The rate of acetylation of INH and monoacetylhydrazine is genetically determined and
there is bimodal distribution of persons who acetylate them either slowly or rapidly.
Rapid acetylators have been reported to acetylate LNH about 5 times more rapidly
than slow acetylators. The halflife of isoniazid has been reported to be 0.5-1.5 hours in
rapid acetylators and 2 or more hours in slow acetylators.

Elimination of isoniazid depends on the rate of acetylation. In patients with normal
renal function approximately 70% of a dose appears in urine in 24 hours mostly as
inactive metabolites; of this amount 93% of INH as excreted in urine may oceur as the

acetylated form in fast acetylators and 63% is slow acetylators, Z,%(
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excreted in the urine may occur as the free or conjugated form in fast acetylators and
37% in slow acetylators.

It is also excreted in the breast milk. Small quantities are excreted in saliva, sputum
and faeces.

5.3  Preclinical safety data

Rifampicin

As per the information reported in literature, after oral administration of 100 mg/kg
bodyweight rifampicin for 6 months in rats no toxic effects were observed. After
chronic administration of 200 mg/kg swelling and hydropic degeneration of the liver
were observed.

In monkeys, vomiting, anorexia and weight loss were observed at chronic doses of
105 mg/kg/day.

Because of only limited evidence available for the carcinogenicity of rifampicin in
mice and the absence of epidemiological studies, no evaluation of the carcinogenicity
of rifampicin to humans can be made.

The available studies on mutagenicity indicate an absence of a mutagenic effect.
Rifampicin concentrations in cord blood reach 12-33% of maternal blood
concentrations.

Teratogenic effects were noted in rodents treated with high doses. 100-150 mg/kg
daily in rodents have been reported to cause cleft palate and spina bifida.

In rats neither fertility nor perinatal or postnatal development was impaired.
Malformation and death in infants born to mothers exposed to rifampicin, were

reported at the same frequency as in the general population.
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Isoniazid

As per the information reported in literature, non-clinical data reveal no special hazard
for humans at recommended doses based on conventional studies of safety
pharmacology, repeated-dose toxicity, genotoxicity, carcinogenic potential, toxicity to

reproduction.

PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Microcrystalline  Cellulose (Avicel PH101), Pregelatinized Starch (Starch
1500), Colloidal Silicon Dioxide (Aerosil 200), Saccharin  Sodium,
Crospovidone (Polyplasdone XL), Ascorbic Acid, Magnesium Stearate, Aspartame,
Colour Ponceau 4R Supra LD, Flavour Raspberry SD 9.07677 LD and Flavour
Strawberry SD 9.01737 LD.

6.2  Incompatibilities

Not applicable

6.3  Shelf life

24 months

6.4  Special precautions for storage

Do not store above 30°C. Protected from moisture.

~
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6.5 Nature and contents of container
Pack I: Aluminium Strip Pack
Description: 10 Tablets shall be packed per strip using Plain Strip Aluminium
foil 0.03 mm as a base material and Plain Strip 0.03 mm Aluminium foil as a
lidding material.
Pack IT: Aluminium Blister Pack
Description: 5 Tablets shall be packed per Blister using Plain Aluminium foil -
25 micron as a lidding material and Cold forming Alu-Alu base material.
Proposed pack: 14x6's
6 Tablets shall be packed per strip using Plain Strip Alumnium foil 0.03 mm
as a base material and Plain Strip 0.03 mm Aluminium foil as a lidding
materail. 14 such strips of 6's tablets are packed in a carton.
6.6.  Intruction for use handling and disposal
No special requirements.
Any unused product or waste material should be disposed of in
accordance with local requirements.
7. SUPPLIER

Lupin Ltd

Santacruz (East) , Mumbai 400055 , India
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8. WHO REFERENCE NUMBER (PREQUALIFICATION
PROGRAMME)
9. DATE OF FIRST PREQUALIFICATION
10.  DATE OF REVISION OF THE TEXT
NIL
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Ilepeknan yKkpaiHCBKOKO MOBOIO, aBTCHTHYHICTH AKOTO MiJATBEpIAKeHA 3agBHHKOM abo iioro
YIIOBHOBXKEHOIO 0c00010, IHCTPYKIII PO 3aCTOCYBaHHS JTIKapehKoro 3acody abo iHpopmamii
PO 3aCTOCYBAHHA JIKapChKOTo 3acoly, 3arBep/UKEHOT BIINMOBIIHO JI0 HOPMATHBHHX BHMOT
kpainn 3aseHuka/Bupobnuka abo kpaiHH, peryistopHuii opran SKoi KepyeThes BHCOKHMH
CTaHJIapTaMM SKOCTI, IO BiJNOBIAIOTEH CTaHIapTaM, pekoMengoBanuM BOO3, ta/abo 3rijmo 3
pe3yibTaTaMH KIIHIYHHUX BHIPOOYBaHb, 3aCBIIYEHHMH IiIIHCOM YIIOBHOBaKCHOI ocobu, 110
BuCTyIae Bijl iMeni 3assunka. (KopoTka xapakrepucruka jikapcebkoro 3acody).

Jronin Jlimiren, Inpis
Lupin Limited, India

3asiBHHK, Kpaina:

JIronin Jlimiren, Inaia
Lupin Limited, India

Bupoonuk, kpaina:

Rifampin and Isoniazid
Pudamnin ta [3oHiazua

TabNIeTKH, 110 nucnepryoThes 75 Mr/50 mr Ne 84 (6%14) y ctpunax




Ha 6nanxy komnanii Jhonin Jlinimeo

Hixapcoruii 3aci6: Pugpamnin ma Izoniazuo, madiemru, wo oucnepaylomocs 75m2 ma 50 m2
Moodyne 1

1.3. Inghopmayis wgo0o aikapcoko2o 3acooy

1.3.1. Kopomrxa Xapaxmepucmuxa Jlikapcekozo 3acoy

KOPOTKA XAPAKTEPHUCTHKA JUKAPCBLKOL'O 3ACOBY

HA3BA JIIKAPCHKOI'O 3ACOBY
Pudammin ta [3oniazua, Tabnerky, mo gucnepryoreest 75 mr/50 Mr
SIKICHUH 1 KJIBKICHUH CKJIAJL

Koxna rabierka MICTUTE:

Pudammnin ©.CIIA 75 Mr

Izoniasun ©.CIIA 50 Mr

JIKAPCBKA ®OPMA

Tabnerku

3ouimHii Burasa:  Kpyrm  riageHskl  TableTKH  HETNISHO-YEPBOHOIO  KOJILOPY 3

BKpallJICHHAMH Ta CKOIIICHUMH KpadgMH, pIBHl 3 000X 60Ki!3, 3 XapaKTCPpHHUM dpOMaTOM.

4. KIIIHIYHI XAPAKTEPUCTHUKHN
4.1 TepaneBTHYHI MOKA3aHHA

Pudammninua 75 mr ta I3oniasux 50 Mr npusHaueHHil JUIsl JTIKYBaHHS TyOepKy/ib03y B JiTei,
copugrHeHoro Mycobacterium tuberculosis.

4.2 Cnocid 3acTocyBaHHS Ta 103U
JIs mepopanbHOTo 3aCTOCYBAHHS.

HmxuenaBenena tabnuns MicTUTE iHdOpMaNio MoA0 KiTBKOCTI TabJIeTOK Ha JeHb, HEOOX1THUX
JAJIA JOCATHCHHSA HAJICIKHOTO JJO3YBaHHA, 3aJICKHO BiII Baru JUTHHH.

’ A
\ i

Bara Kinpkicts TabmeTox
InTencuBHa dasa: (pugamniyun, | Paza NIPOJIOBKEHHS:
i3oniasuo, nipasunamio ) RHZ | (pugpamniyun, izoniazuo)
75/50/150* RH 75/50

4—7kr 1 1

8—11xkr 2 2

12 —15 xr 3 3

16 — 24 xr 4 -

25+ xr PexoMeHI0BaHO TOPOCITY 103y

*EramOyToI CiA 101aBaTh B IHTCHCHBHIN (asi AiTaM 3 BeTMKHM 00CATOM: ypameHL 360 THM,

XTO NPOXKHUBAIOTH HA TEPHUTOPIAX, JI¢ CIIOCTEPIracThCs poanoBcro,u;q{emc E}l_; Ka
DPE3UCTEHTHICTH 110 130H1a3uay. N
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Jns  nikyeawHs TyOepKyap03y B JITeH CHiA IIOAHS 3aCTOCOBYBATH HACTYIHI JIO3H
HNPOTHTYOEPKYIBO3HIX MPENApaTiB NepIoro psijiy.

I3on1a3u (H) 10 Mr/kr (anazos 7-15 mr/kr)

Pudammimmn (R) 15 mr/kr (nianazon 10-20 Mr/xr)
Ilipazunamin(Z) 35 mr/kr (aianazon 30-40 Mr/xr)

Erambyron (E) 20 mr/kr (nianaszon 15-25 mMr/kr)

IIpu JocATHEHH] IMTHHOK MacH Tila 25 KI MOJKE 3aCTOCOBYBATHCH JI03YBAHHS JUIS JOPOCIMX

e [Ilepma ninis JiKyBaHHs TyOepKyIbO3Y, YyTIHBOIO 0 JiKiB, CKIAJAEThCs 3 TBOMICSYHOT
IHTeHCHBHOI (a3u JiKyBaHHS 3 i30HiasuaoM, pudaMminmuHOM, mipasuHamigzom (Ta
eTamMOyTOIIOM, 3anexHO BiA Tepediry 1 THIY 3aXBOpIOBAHHSA), a TOTIM (azu
IIPOJOBKEHHS 3 130HIa3UA0M Ta pHGAMIIIIIMHOM, SKa TPUBAE NPHHAHMHI YOTHPH MiCAII.

e BlJI-indikopani aiti 3 TyGepkynp030M HOTpebyIOTH aHTHPETpOoBipycHOI Teparii (APT)
Ta npodinakTudHoi Tepamii korpumokcazoiom (KIIT) sk mornoBHeHHS 10 JMiKyBaHHS
TyOepKYILO03Y.

e I3omiasuj y TOMY JX ZI03YBaHHI PEKOMCHAYETLCS B SKOCTI NpoginakTH4HOI Tepamil
NPOTArOM LIECTH MICALIB I JiTell BIKOM JIO I'SITH POKiB, a Takok BIJI-nosuTuBHUX
JiTel Oyab-SKOro BIKY.

Pudamninmn 75 mr ta [30Hiazua cnix npuitMati Hatiecepie (MprHAiMHI 32 TOTHHY 10 a00
uepe3  ABI roauH micna npuifomy Dki). Ilpmifom 3 Dkewo (Hanpukian s IDOKpamleHHS
KHIIKOBO-IITYHKOBOI IEPEHOCUMOCTI) 3HHAKYE BCMOKTYBAHHS IIPENapary.

SIKIO HEOOX1IHO NPMIMHMTH MPHHOM YH 3MEHIIMTH JI03Y i30Hia3uay abo pudamminuay
TOJII CJI/I 3aCTOCOBYBATH OJHOKOMIIOHEHTHI IIpenaparu 3aMicth TabieTok Pudamninuny 75
Mr Ta [30Hiazumy 50 Mr.

[Topymenns GyHxiii HUpOK

Sk mpasuio, nanieHTaM i3 HEPKOBOIO HEJIOCTATHICTIO KOPUIYBAaHHS 1031 HE IOTPiOHe.
Oxnak ¢ peTenbHO CTEKHTH 3a  IMOSBOIO Y INAIICHTIB O3HAK TOKCHYHOCTI 130HIasmy,
0cobnuBo nepudepuunoi Helfponarii. SMEHINEHHS T03H 10 ABOX TPETHH BiZl HOpMH 1060BOT
JO3H MOXKE PpO3IIIAHATHCS JUIs NOBUIBHHX AIETHISATOPIB 3 B@KKOK HHPKOBOIO
HEJIOCTATHICTIO (KJIipeHC KpeaTHHIHY <25 MII/XB) abo /I8 THX, XTO Mac 03HAKH TOKCHYHOCTI
i3omiasuay. Y TakMX BHIAAKaX, CJIiX BBOAHTH OKpeMi npenapartd pudaMminuHy Ta
130Hi1a3uay (AuB. po3aii 4.4).

[opymenHs QyHKIii NeYiHKH

OOMeskeHi fmaHi CBiY4aTh HpPO Te, LIO Y NAI[CHTIB 3 IMIEYiHKOBOIO HEIOCTATHICTIO
¢apmakokineTnka pudaMminuHy Ta i30Hiasuay 3minena. ToMy cJiJ yBaXKHO CTEXKHTH 3a
MOABOK) O3HAK TOKCHYHOCTI y MANi€HTIB 3 HOpYyIIeHHsMH (yHKUiH mewinku. Tabnerkn
Pudpamninun 75 Mr ta I3oHiasun 50 Mr He MOKHA 3aCTOCOBYBATH TAILlICHTAM i3 TSKKHMH
3aXBOPIOBAHHAMM NEYiHKH (IHUB. po3ain 4.3).

4. 3 I'lpo*mnoxasannﬁ
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4.4 Oco0auBI 3acTEpeKeHHs TA HAIEKHI 3aX0H 0e3MeKH TIPH 32CTOCYBAHHI

I'enamomoxcuunicme
PudaMminug Ta i30HIa3sHI MOXKYTh CIPHYHHATH TeNaroTOKCHYHICTL (auB. posain 4.8). Ilo
MOJKJIMBOCTI CJIiJI YHHKATH 3aCTOCYBaHHs npenapary Pudammiimny 75 Mr ta I3oniazuny 50 Mry
TAICHTIB 3 TEYiHKOBOIO HemocTaTHicTio (Konmu piBeHb AJIT Ginbine HiX y 3 pasu nepeBHIIye
BEPXHIO MEXY HOpPMH) dYepe3 PpH3HK pPO3BHTKY TremaroTokcuusocTti. Ilamienram ciij
HAIONErIMBO PEKOMEH/IYBATH 00OMEXKYBaTH IIPUIIOM ATKOTOJIBHUX HAIlOIB Y Hepioj JiKyBaHHA
Pudamnimmmsom 75 mr ta [3on1azuaom 50 Mr.

Jlo rpyn nauieHTiB, sSKi 0COOJIMBO CXWIBHI JI0 PO3BUTKY IelaTHTY, HaleKaThb:

[TanieHTH 3 3aroCTPEHHAM XPOHIYHUX 3aXBOPIOBAHB IIEYIHKH;

KpiM TOr0, CITiJT YBa)KHO CIIOCTEPIraTH 3a HACTYIHHMH IalliCHTaMH:

- HALIEHTH, SKI MOCTIAHO NPUIMAKOTh 1HIII J1KapChKi 3aco0H;

- TIACHTH 3 TepudepHUHOI0 Hellponatielo abo cTaHaMH, IO CIPHIOTH PO3BUTKY Helipomnarii;

- BariTHI XiHKH;

- BlJI-indikoBaHi nanieHTH.

[MamienTaM ciig HeraifHO NOBIZOMIIATH IIPO CHMIOTOMH YypakeHHsS IlediHKd abo iHumi
HECIIPHUSITIIMBI HACHIJIKH y pas3i IX [OsBH, 30KpeMa, Taki SK: aHOPEKCis HEeBH3HAYCHOTO
IIOXOJKEHHSI, Hy10Ta, OJIFOBaHHS, TEMHA Ceya, KOBTSHHILSA, BHCHII, CTilika mapecres3ist pykK 1 HiT,
MocTiliHA BTOMIIIOBAHICTL 1/a60 cnabKicTh TpuBamicTiO NoHaa 3 jobu i/abo 6inb y KHBOTI,
ocoOMBO y npaBomy Imiapedep’i. SKIo 3’ SBIsiOTbes Taki cCUMITOMH abo 03HAKH, IO CB1IYaTh
Ipo ypaskeHHS IeYiHKH, 3acTocyBaHHs Pudamninuny 75 mr Ta I3oniasuxy 50 Mr ciiz HeraiiHo
IPHIIHHHATH, OCKUILKH TPHUBAJIE 3aCTOCYBAHHS B IIMX BHIAIKAX MOXKE CIIPHYHHHUTH OLIBIN TIKKE
ypaKeHHs eYIHKH.

OKpiM MIOMICSYHOrO aHallizy CHMIITOMIB, CIiJi KOHTPOJIOBATH PIBHI NEYIHKOBUX (epMEHTIB
(ocobuueo ACT 1 AJIT) nepen no4yaTtkom Ta HEPIOJAMYHO IIPOTATOM JIIKyBaHHs Pudamminunom
75 mr Ta [3oniazunom 50 mr.

30inbpIneHHS piBHIB QYKIIIOHATBEHHX NEYIHKOBHX MPOO € MOINHPEHHM SBHIIEM ITiJT Yac JiKyBaHHs
npenaparoM. XOJIECTaTHYHHH CTaH 3a3BHYA BHHHKAE 3a PaxXyHOK il pupamminuHy, TOII K
IiJBHINEHHS DPIBHIB Tpancaminaz Moke OyTH crnpuumHene pudamminuaoMm ado i30HIa3HIOM.
Takuif BB Ha (YHKI[IOHAJIBHI NEYiHKOBI MpoOH, sSK IpaBWiIo, € JerkuMm ado cepeiHiM, i
NOKa3HUKH HaW4acTille HOPMali3yIOThCs CIOHTAHHO INPOTArOM TPhOX MICAINB, HABITH NPH
TPHBAJIiH Teparii.

SIxmo piBHI neyiHKOBHX MpoO KpoBi 3pocnu Oinkine, Hik v 3—5 pa3u, npuiiom Pudamnimuny 75
Mr 1a [3oniazuay 50 Mr HeoOXiJHO IPUITHHUTH.

Ilicnst BUHUKHEHHS TeNaTOTOKCHYHOCTI B MPOIIEC] JIIKYBAHHS, SKINO 1€ € JOIUIEHAM, MOXIIHBE
NIPU3HAYEHHS MOBTOPHOTO JIIKYBAHHsI, ajle TUIBKH MIC/s 3HUKHEHHS CUMIITOMIB Ta BIJIHOBJIEHHS
na0opaTopHUX TOKa3HUKIB. Y TakoMy BHIAAKy HNpenapatd pudamminuHy Ta I130HIazuay
IIPU3HAYAIOTECS OKPEMO, Y CKIIai OKpEMHX MiKapchKHX 3ac00iB, Ta 3 MOCTYIIOBHM 301TbIICHHSM
103 abo 3aCTOCOBYIOThCS aJIbTEPHATUBHI Npenapatu. Pudamminun 75 mr ta I3OH133H,IL 50 mr He
CJIIJI 3aCTOCOBYBATH. =3

L'inepuymnusicmo
Pudamminue Moke CIHPHYHHHTH CHHIPOM TilepPuyTIHBOCTI,
cupApoM Ta/ado nmposBu 3 GOKY BHYTPIIIHIX OpraHis.
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[Ipn  cxemi nikyaHHs 3 mnepepeamMu abo TIPH BiIHOBIIEHHI JIKYBaHHSA TMiCas #Horo
TMEPCPUBAHHS  3POCTAC PH3HK PO3BHTKY pEaKIli TiMmepuyTIMBOCTI Ta IHIIHX MOOIYHEX
peakuiif. VY pasi BHHMKHEHHS TSDKKMX, TOCTPUX O3HAK TillepUyTIHBOCTI pudamMIinuHy (TaKux
K, TPOMOOIMTONEHIsS, NMypHypa, IeMOJiTHYHA aHEeMisl, 3ajMIIKa, IIOK abo rocTpa HHpPKOBa
HEJIOCTATHICTh) 3acTocyBaHHA pubammimmuHy 75 Mr Ta i3omiasmmy 50 Mr  cilij Heraiino
NpHNUHATH. TakkuMm namicHtaM He CIiI TOBTOPHO TpH3HAyaTH pU(AMIIIMH. SIKIO
3aCTOCYBAHHs PH(AMIIINHY THMYACOBO MPHIIMHSETLCS, BiAHOBIEHHS IJHKYBAHHS  CIIiJ
TMIPOBOJINTH I11J| PETENLHAM KOHTPOJIEM, PO3IMOYHHAKYH 31 3MEHIICHOT JI03H. Y TaKoMy BHIIAJIKY
HC PEKOMEHIYEThCs 3aCTOCOBYBATH pudamrinus 75 Mr Ta i3oniazug 50 Mmr.

Ilepexpecna uymaugicmp: MalieHTH 3 NIABUIICHOIO YyTIHBICTIO 10 eTioHaMizy, Iipa3uHaminy,
HialHHy (HIKOTMHOBA KHCJIOTa) a60 10 IHIIHX XiMIYHO MOMIGHMX JTKapChKHX 3ac00iB, MOXYTh
MaTH HiJIBHILIEHY YYTIMBICTE i 10 i30Hia3uy.

Hepugepuuna netiponamis

lepudepuyna Heliponaris € HANOMMPEHILINM TOKCHYHAM e(EKTOM i30Hia3MIy (IHB. PO3JIin
4.8). Hacrora mposBiB 3aIeKHTH Bill T03H Ta HASBHOCTI MPOBOKYIOUHX (AaKTOPIB TaKHX SK
HEJI01/IaH s, anKoroisM abo miaber. OHoYacHe NPH3HAYCHHS MPHIOKCHHY B OCHOBHOMY
3HWKYE PH3UK PO3BHTKY Heiiponarii. Tomy ci1ij pyTHHHO NpH3HAYATH MipHIOKCHH y j1o3i 10 Mr
Ha 100y pasom 3 Pudamminurom 75 mr ta [3oniasugom 50 Mr.

Eninencis ma ncuxiuni poznadu

Tabnerxkn Pudpamnminun 75 mr rta Isomiasma 50 Mr cmig 3acTocoByBaTH 3 06EPEKHICTIO
HalieHTaM, SKi MalOTHb CY/IOMHI 3aXBOPIOBaHHsL a00 IICHXO03 B aHAMHE3I.

I'emamomorcuunicme

OcCKiIbKA 3aCTOCYBaHHs pH(aMIIMHY IIOB'A3aHe 3 BHHUKHEHHAM TeMOJITHYHOI aHeMii,
nefikonenii Ta TpomGouuToneHii, mix wac nikyBaHHs mnpemapatoMm Pudamminp 75 Mr Ta
[z0n1a31 50 MT ci1ii pery/IsipHO MPOBONTH NIOBHMI aHAT3 KpoBi. V pasi BHHHKHEHHS TSKKHX
reMaToJIOTTHHHX ITOPYIIeHb 3aCTOCYBAHHS npcenapary Il NPpHITHHUTH.

Iopywenna ¢ynxyit nupox

Y mauieHTis 3 nOpymeHHaMH GyHKIIT HHPOK, 0COOIMBO MOBIMEHEX AlETHIATOPIB (HB. po3zin
4.2, 5.2), micyis 3aCTOCYBANs 1301a3HIy MOJKe 3DOCTATH PHIHK BHIHKITEINIA MOBIUINX peaKiii
(manpukian mepudepuynoi Heiiponarii). Ciijl peTenbHO KOHTPONIOBATH CTAH TAKHX TAI[CHTIB.
Sk 1 IHIAM TIaUi€HTaM, CNIJ 3aCTOCOBYBAaTH IIPHIOKCHH Y BiNOBiTHOMY J03yBaHHi (JMB.
BHIIE) JUIs 3HWXKEHHS PH3HKY HEHPOTOKCHYHOCTI.

Heghpomorcuunicmo
ITpu mosiBi KIIHIYHKX NPOABIE HEPpPOTOKCHUHOCTI 3acTocyBants TabneTok Pudamminuny 75 Mr
ta [3oniazumy 50 Mr ciig BiIMIHHTH.

Hyf\posuu oiabem R
Y 3B’43Ky 3 MOXJMBMM BIUIHBOM i30Hia3uay Ha piBeHb IJIOKO3H B KpOBl cmﬂ/pe*re:vmﬂb\\
KOHTPOJIIOBATH CTAH XBOPHX HA LIYKPOBMIA [iabeT. \

Jlikapeoxi 63aemo0ii
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Padavninun — noryxumit ingykTop nedinkosoro meta6omismy. Tomy mpemapar Pudamninun
75 mr Ta Isoniasua 50 Mr MoXe 3MEHIIHTH JIif0 i eeKTHBHICTE GaraThoX JiKapehKHX 3acobiB,
BKIIIOYAlO4H aHTHPETPOBIPYCHI IIpenapaTi, NPOTHEIILIeNTHYHI IperapaTi, iIMyHOACIIPECAHTH Ta
MOXIOHI KyMapuHy.

Jlixysanis kopmuxocmuepoioamu
Tabnerkn  Pudamnimun 75 Mr Ta I3omiasux 50 MC  MOXYTh 3MEHIIYBAaTH e)eKTHBHICT
KOPTHKOCTEPOI/IiB IIpH XBOPOOi AJUTiCOHa Ta CIIPHYHHUTH AJUIICOHOBHI Kpu3 (JMB. po3/in 4.5).

3mina konvopy pioun 6 opeanizmi

Pudamminun B cknani rabnerox Pudamminun 75 Mr ta I3omiasma 50 Mr MoXe COPHIHHETH
3a0apBIleHHS B YEPBOHYBATO-OPAHKEBHIT KOJIpP Pi/IMH OpPraHi3My TakHX sIK ceya, MOKPOTHHHS Ta
cibo3u. Ile sBuine e norpedye JTiKyBaHHS.

Jlabopamopruil konmpow

Iepex nikysamusm npenapatoM Pudammnimmn 75 Mr ta Isomiasmz 50 mr Ta uepes piBHI
MPOMIKKHM 4acy Iia yac JNiKyBaHHs MOTPIOHO NpOBeCTH NOBHHIT aHATi3 KpoBi Ta NEepeBIpKy
QyHKIIH TTeqiHKH.

Honomixneni pevosunu

Tabnerkn Pudammitmn 75 wmr rta Isomiasua 50 Mr MicTarh acnapram, SKHH € JUKEpenoM
deninananiny i Moxke 3aMKONTH JIFOIM 3 (QeHiTKeTORYpicko.

4.5 Bzaemonis 3 inmumu JikapehKHMH 3aco00aMu Ta inmi popmu B3aemosii

Pudamminun € notyxHuM iHIYKTOPOM IIe4iHKOBOI Ta KHIIKOBOI (DepPMEHTHOI CHCTEMH
nuToxpoMy P450, a TakokK CcHCTeMH TINIFOKYpOHi3amii Ta TpaHcmopTHO cucTemu P-
rikonporeinis.  3actocyBamHs — pudammiguHy 3 UpenmapataMm,  SKi  IPOXOMISTH
GioTpancdopmaniio 3a JOMOMOroI0 IHX METabONIYHMX NUISXiB, HalfiMOBipHiNIe, IPHCKOPHTH
BHBEJICHIS OJIHOYACHO BBEICHHX npenapatis. Takwmit edext makcumansHo 3poctae NpubIM3HO
yepes 10 1HIB micis MOYATKY JNiKyBaHHA i HOCTYIIOBO MOBEPTACTLCS 0 HOPMH HPOTAToM 2 aGo
Oinbuie THXHIB NicHs NPHIHHCHHA upHioMy mnpenapary. lle cmix BpaxoByBaTH mnpw
3aCTOCYBaHHI HOro 3 iHmMEMHM JiKapchkuMH 3acobamu. Jis IIATPHMAHHS ONTHMATBHOT
TEPANeDBTHYIIO! KOIIENTpanii B KPoBi 103 JiKapChLKHX 3aco6iB, 10 MeTaboli3yIOThed IHMH
(DEPMEHTHHMH CHCTEMaMH, MOXYTh NOTPeOyBaTH KOPEKIlii Ha MoYaTKy afo micis IPUITHHCHHS
OZIHOYaCHOTO 3acTOCyBaHHs 3 TabmeTkamMu Pudamminuny 75 mr ta [3omiasuay 50 mr in vitro
Isoniasun mie sk inribirop CYP2C19 ta CYP3A4. TakuM yMHOM BiH MOXKe MiZBHIIYBaTH
KOHICHTPANIIO JHKapPChKNX 3aco0iB, sIKi MEpPeBa’KHO BHBOMATHCS OYOb-IKHM 3 [HMX LLIAXIB.
OnHak TpH OAHOYACHOMY 3aCTOCYBaHHI 3 PHAMIINMHOM, SK y BHNAJKy BHKOPHCTAHHS
Tabnerox Pudammimmmy 75 Mr ta Isoniasmmy 50 mr, Taki edextH, iMoBipHO, Gy/TyTh HepeBaeHi
IHYKII€CIO NeYiHKOBHX (CPMCHTIB 32 paXyHOK il pudaMITinuHy.

3a JaHMMH JOCTYIHHX JIOCJI/KeHb, GLMBIT iMOBIpHO, M0 KiIipeHC JiKapchkuX 3acoGiB Gyme
301IbLIYBaTHCA 32 PaxyHOK il pudamIminuny, a He 3MEHIIYBATHCH BHACIIIOK Alii3oHiasmy.
OnHovacHe 3acTOCYBaHHs i30Hia3uay 3 IHINMMH TelaTOTOKCHYHHMH abo HCHpOTO,KCHHHHMH
npenapaTamMi MOKe IJIBUILYBAaTH IellaTOTOKCHYHICTE Ta HEHPOTOKCHYHICTE 130H|a3m1y;' .Hmro
CIJ YHHKAaTH. ['0JOBHMM YHHOM 3a PAaxyHOK HAasBHOCTI pubaMIinmusy B KA H/penapa"jy.
TabneTku an)ammum{y 75 Mr Ta i3oHiazuay 50 M MOXKyTh B3aCM0AmTuf3 ,uyx(e %em%xc )
KUIBKICTIO 1HIIMX IpenapariB, HacaMIlepel 3MEHNIYBAaTH JIii0 npenapami

¢
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Hixapevruti sacio. Pugpamnin ma Izoniasud, mabnremxu, o oucnepzyiomuea 73me ma 50 me
Moodyne 1

1.3. Inghopmayis wooo nikapcorozo sacody

1.3.1. Kopomxa Xapaxmepucmura Jlikapcokoeo 3acoby

e()eKTHBHICTE Ta 30LIBLIYIOYH PU3NK TEPANeBTUYHOI HEAOCTaTHOCTI. [ 6araTboxX BaXKIMBHX
JMKAapCBKUX 3aC00iB BIICYTHI JOCTYNHI Jami npo B3aemosito 3 pudamuimunom. Ilpore mpu
OAHOYAacCHOMY mpuHoMi 3 pudaMIilHHOM MOXKIHBE KJIHIYHO 3HAUyIIE 3MCHIICHHS
ehekTHBHOCTI JiKapehKkux 3aco6iB. ToMy NpH MpH3HAYEHHI NKapCHKUX 3acO6iB OIHOYACHO 3
npenaparoM Pudamminug 75 Mr rta I3omiasma S0 Mr cmig BpaXoByBaTH MOMKIHBICTE IX
B3aemonil. Huxdye Hapenenmii mepemik B3aemojili mpemapaTis 3 Pudamninmn 75 Mr Ta
Isoniasmn 50 Mr He € BHUEPIHHM Ta BijoOpaskae TiNbKM mepenbauyBani BHH B3acMmoiil. Jani
PO JIKAPChKi B3a€MOJIii MEPEBAKHO OTPMMAHI 3 JIOCII/DKEHB 32 y4acTi 1opociux. Indopmanis,
HaBe/ICHa B TaO/MIli, 3HAYHOIO MIpOIO 0a3yeThes Ha MepesiKy OCHOBHMX JiKapehKHMX 3aco0iB
BOO3.

Jlikapebki 3aco0H 3a | Bzaemonii Pexomenaamii ox0
TepaneBTHYHHMH FPyIaMu 0JHOYACHOTO0 3ACTOCYBAHHS
IHOEKII

AnmupemposipycHi 3acobu. ananio2u Hykneo3udie

3upoByaun +pudamminuy 3unoynud AUC | 47 % KrniHiyHe 3HAa4YCHHS  3HUXKEHHS

PiBHS 3HIOBYAHHY HEBiOME.
Kopurysanns 1034 3u/10BYIMHY HE
OyI0 TOCTATHRO OILIHEHO.

JAuauHo3uH B3aemonii He o4iKyeThbCsl. Kopurysanns j103u He notpidue.
EmTpunuradiu
JlamiBynun
CraByaun

Tenodoripy amsonpoken | Tenodorip AUC | 13 % KopuryBanus 1o3u He norpibHe.
+pudamninu-

Abakasip +pudamminun Emnipuuni jami BincyTHi, | IIpp  oxHOuacHOMy 3acTocyBanHi
IpOTe PHQAMILLUMH MOXKe | CTiJl  PEeTeNBbHO  KOHTPOJIOBATH
3HHU3UTH piBeHb abakaripy | edexkTuBHICTE abakagipy.

yepes THIYKIIO
[JIIOKYpOHi3alii.
Anmupemposipychi: Henyrkneosuoni ananozu
Edagipenn +pudamminun Edasipern AUC | 26 % IIpu  onHOYacHOMy  miKyBaHHi
MOJKHA DPO3MVISHYTH 301NbIIeHHS
no3u edagiperny go 800 mr 1 pas
Ha 100y.
Hesipanin +pudamnimmn Hegipanin AUC | 58 % OcKkinbKH He BCTAHOBJIEHO
BIMOBIMHHUX 103 HeBipaminy IpH
OJIHOYaCHOMY npuioMi 3
pudamninpaoM. besmeka  jpanoi
koMmOlHamii He BigoMa, TOMY
O/IHOYaCHE  3aCTOCYBaHHS  LHX
npenapariB He peKOMEHIYEThCS.
Erpagipusn + pudamminuun Pudamminua 3gauno | Cmija YHI/IKa’I‘;HQ:\-‘-: OJIHOYACHOTO
3MEHINYE Ji10 eTpaBiphHy. | 3aCTOCYBAHHS 3 NpeHapatoM.
Anmupempogipycui: in2ibimopu npomeasu z3 o

®ozamnpenaBip+pudammingm

Edextnsnicts  inribitopis | Tabnerku Piamninmh75) p
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1.3. Inhopmayis wooo nikapcoko2o 3acody

1.3.1. Kopomra Xapaxmepucmura Jlixapcorkoeo 3acofy

Caxsinasip 1IpoTeasu (IIT) Oyne | Izoniazun 50 wMr He cmng
Inunagip 3HMKEHA JI0 | 3aCTOCOBYBAaTH 3  1HriOITOpamMu
Puronasip cyOTepaneBTHYHOrO piBHA | mpoTeasu (JuB. po3aia 4.3)
Hendinagip 3d PAXYHOK B3aeMOMil 3
Jloninasip pudamninuaom.  Crnpobu
ATa3zaHagip KOMIICHCYBaTH TaKuit
Tunpanagip edexr 3a paxyHOK
Hapynasip 30inmpmenns o3 I abo

301IbIICHHS CTUMYJISAIIT

PUTOHABIpOM HOTaHO

NEePEeHOCHIINCS  Ta  MajH

BHUCOKHIt piIBEHb

renaroOTOKCUYHOCTI.

Tl anmupempogipychi

Paurerpagip + pudamminux Panrerpasip AUC | 40 % | fkmo  HeoOximHe — ojHOYacHe
3aCTOCYBaHHs, CIiJ 30LIBIIATH
703y panTterpasipy (1o

600 Mr 1BiYi Ha JIeHb JIs

JOPOCITHX)
Mapagipok +pudamMminun Mapasipox AUC | 63 % Cnin HKaTH OJIHOYACHOTO
paeip P paBip YH
3aCTOCYBAHHS. Sximo e

HeoOXiZHO, 103y  MapaBipoKy
30LIBITYIOTE 1o 600 Mr 2 Ha JeHb
JUISL JIOPOCITHX.

Ipomuzpubrogi

Kerokonason + pudamminua Kerokonazon AUC [80% | Cmin  yHHKaTH OJTHOYACHOTO
3aCTOCYBAaHHS. 3a HeOoOXIIHOCTI,
03y KETOKOHA30JIy coi
301IBIIHTH.

QuykoHa30.a + pudaMmingH Maykonazon AUC |23 % EdexTuBHicTh CIIi
KOHTPOJIFOBATH. Moxe
3HaJ00MTHCH 30UIBINEHHS  JI03H
dykonazony.

InTpakonasoa + pudamninun ITpakonaszon AUC |> 64— | Cnig  yHHKarH OJTHOYaCHOTO

88 % 3aCTOCYBAHHSL.
Bopukona3zoa + pudamninms Bopuxonazon AUC |96 % | Oanodvache 3aCTOCYBaHHS 3

IpernaparoM IPOTHIIOKa3aHe. Y
pa3i HeoOXifHOCTI  pupamminmuH

MOJKHa Oyt 3aMIHHTH
puGadbyTHHOM.
Anmubaxmepianoni, 6KII0OUAIOMU NPOMUMYOEPKYIbLO3HI K 3
Kapurpominun + pudamninmus Cepenus  xomuentpauis | Ciria - yHAKATH = - OJIHOYACHOTO
KIApHTPOMITIHHY B | 3acToCcyBaHHA. N\
CHpOBATI 58l W Vi

! 85%. Pisenn 14-OH
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LN

KJIADUTPOMIIHY HE
3MIHIOETECSI.
Xnopamdenikoa+ pudamminmn InmeigyansHi 3BitH | Crin YHHKATH OJIHOYACHOTO
MOKa3anu 3HMOKCHHSI | 3aCTOCYBAHHS.
e)eKTHBHOCTI

xsopamdenikony Ha 60-80
%.

Hunpodaokecannn+ pudamminmn

3HaunMoi  B3acMomIil  He
crocTepiraiocs.

Kopekuis 103u He motpidHa

Joxenmmkain + pudamninun

Hoxcunuxain AUC |[50-60

SIKIO oJTHOYACHE JIIKYBaHHS BKpaii

% HeOoOX/IHe, JI03y  JIOKCHI[UKIIIHY
CJ11)1 30UIBIIMTH Y/IB14i.
Merponizazoa+ pudamniiui Merponinazon AUC »/B | Kniniude  3Ha4yeHHs  B3aeMOJii
133 % Hepiyome.  Kopekuis mo3u  He
norpibna. Cnig  KOHTPOIIOBATH

e(eKTUBHICTE JIKYBaHHS.

Cyabdamerokcasonr+ pudamminna | Cynshamerokcason B3aemonis, BIpOrijiHo, € KJIIHIYHO
AUC|23 % He3Hauymoo. ClijJi KOHTPOIIOBATH
ceKTHBHICTE
CYIb(aMeTOKCaA30IIy.
Tpumeronpum + pudamminun Tpumeronpum AUC |47 | Moxe Oyt HeOOX1THIM
% 30LIBINEHHS JJO3H TPHMETONIPUMY.

Cnipy KOHTpOTIOBAaTH ¢)eKTHBHICTE
TPUMETONIPHMY.

ETtionamin + pudamninun

Pudamminun Ta eTionamij He cnijl
3aCTOCOBYBAaTH OJHOYACHO depes

301IbIIEHHS PHU3HKY
renaToOTOKCHYHOCTI.
lpomumanapitini
Xnopoxiu +pudamninus - Emmipyyni  pani  BigcyrHi., Y
303Ky 3 THM, IO XJIOPOXIII
IPOXOIUTh OIMOP(HHIH
NEYiHKOBHIH MeTaboImi3M, BiporiiHe
3HMJKEHH  #Horo  piBHIB  1pH
3aCTOCYBaHHI 3 pHOaMITIIHHOM.
Crmix  yHHKaTH  OJHOYACHOIO
3aCTOCYBaHHsI 3 NIPEIIapaToM.
ArtoBakiH +pudammoinun Atoakin AUC [50 % Cnin  yHUKaTH OJIHOYaCHOTO
Pudpamninmg AUC 130 % | 3actocyBanHs.
Medurokin +pudamminmn Mednokin AUC [68 % Cninm yHMKard  OJIHOYAaCHOTO
3aCTOCYBaHHSI.
Amopiakint+pudamminmn Emnipuuni fasi BigeyTHi. | Chijt  yHHKaTH — OJHOYACHOTO
YV 3p'43Kky 3 THUM, IO | 3aCTOCYBaHMA.
amo/IiaKin nijacTbes L

IIEYIHKOBOMY MeTabdoIIZMYy,
BipOTiHE 30UTBIICHHS HOTO
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[ (6
d

KJIipeHcy MpH 3acTOCYBaHHI
3 pudaMIIIHHOM.

XiHiH +pudaminun Xinig AUC |~ 80 %. Ue | Cnin  yHukaTH OJIHOYACHOI'0
HOBS3YIOTb 31  3HA4YHO | 3aCTOCYBaHHs. SIKIIO oxHoOYacHe
BHIIMMH NOKa3HUKaMH | 3aCYTOCYBaHHSA BKpail HeoOXiHe,
PEKYPEHTHOCTI. J03Y XIHIHY CJIi1 301IBIINTH.
Jymedanrpun+pudamninus Emnipuyni nani BigeytHi. | Coin  yHHKaATH 0JIHOYACHOI'0
OckinpKH 3aCTOCYBAHHS.
moMedaHTpUH
metabomizyerses CYP3A,
OUIKYIOTbCA 3HUIKEHHS
piBHs moMedaHTpHHY
IpH OJTHOYACHOMY
3aCTOCYBaHHI 3
pubaMITIITHHOM.
Apremisaun  Ta  iforo moximmi | EMnipuuni nami Bigcyrthi. | Ciiig yHEKaTH 0JIHOYaCHOTO
+pudamMninus IIpn OJ/IHOYACHOMY | 3aCTOCYBaHHS.
3aCTOCYBaHHI 3
pH(aMIIIUHOM  OYIKYIOTb
3HUIKEHHS piBHA
apTeMI3HHIHY
1 #iOT0 mOXimHIX.
AHAJITETUKHU, AHTUINIPETUKHW, HECTEPOIJTHI ITPOTU3ATIIAJIbHI
Mopdin + pudamminmn IIpn nepopajibHoMy | SIkmo  ojHOYWacHe  JIKyBaHHS
3actocysanHi AUC |30 % | HeoOxigHe, CIix KOHTPOJIOBATH

e(heKTHBHICTh, MOMKJIHBO BHHHKHE
norpeda y 30LIbIIeHH] JJO3H.

Konein + pudamminumn ITnazmoBi KoHuenTpaii | Ciiijt KOHTpOmOBATH e(heKTHBHICTh
Mopdiny, aKTHBHOTO | Ta 3a HeoOXijgHocTi 30UIBIIMTH
MeTalboJITy KOJZICIHY, | 103y KOJEiHy.
HiMOBIpHO, OYAYTH CYTTEBO
3MEHIICHI.
Metagon + pudamminun Mertanon AUC |33-66 % | Cnin KOHTPOIIOBATH CTaH
NarnieHTiB qepes MOKJINBE

BHUHUKHEHHS CHHAPOMY BIJIMIHH,
Moxke OYTH JOpeyHHUM 30iTbIICHHS
JI03H METaJIOHYy.

ITapaneramon (aneraminodgen)
+ pudamninux
+ 130H1a3u1

Pudamnimim
301IBITATH
TIIOKYPOHI3ALTIO
mapareTamoIry

i 3HH3UTH
e CKTHBHICTh.
Takox MoXKe ITABUIIHTHCS
PH3HMK TrenaToTOKCHYHOCTI
pn 0JIHOYACHOMY

MOKE

oro

Cmin  yHHKaTH 0JIHOYaCHOT 0
3aCTOCYBaHHSA TabIeToK
Pudamninuny 75 mr ta I3oniazuay
50 Mr 3 napaneraMmosioMm.




Ha 6nanuxy komnanii Jhonin Jlivimeo
Jixapcoruit sacio: Pugpamnin ma Izoniazud, madiemru, wjo oucnepyromucst 75m2 ma 50 me

Mooy 1

1.3. mgpopmayis wooo nikapcvrozo zacoly
1.3.1. Kopomrxa Xapaxmepucmura Jlikapcokozo 3acody

3aCTOCYBaHHI,
aje 11 JlaHl He €
ocTarouyHuMH. OjiHOYAcHe
3aCTOCYBaHHA 3

130Hia3UI0M MOJKe
301IBIIATH PH3HK
reraToTOKCHYHOCTI.
INPOTUCYJOMHI
Kapoamasenin Ouikyerbes, mo | Cnix yHHKaTH — OZHOYACHOTIO
+ pudammoinun pudamminuu 3HU3UTh | 3aCTOCYBAHHS TabIeTOK
+ 130H1a3H 1 CHPOBATKOBY Pudamnitmny 75 Mr ta I30H1a3uy
KOHIICHTPALIIO 50 Mr 3 kapOamaszeniHoM.
kapbamazeniny.
OaHoyacHe 3acTOCYBaHHsA
kapOamazeniny Ta
130HIa3UTY MOKe
TMiIBHAIIATA PH3HK
renaToTOKCHYHOCTI.
denobapbiTan denodapbitan 1 | OnHouacHe 3acTOCYBaHHs
+ pudamniius pudamninuy € noTyxHUMH | Tabnerox Pudamninuny 75 mr Ta
+ i30HIa3u IHJIYKTOpaMH  IIe4iHKOBHX | I3oHiazuay 50 MI 3
depMeHTIB, BOHH MOXYyTh | ¢enobapbitamom IIOBUHHE
3HH3UTH KOHIEHTPAUil0 B | IPOBOAUTUCH 3  OOEPEKHICTIO,
I1a3Mi KpoBi OZIMH OJHOTO. | HE0OXiTHO KOHTPOIIOBaTH

TaKa)K OJJHOYaCHE
32CTOCYBAHHS
thenobapOitamy Ta
130HIa3HUIy MOKe
T1JIBAIIATH PHU3HK
rernaToTOKCHYHOCTI.

KIHIYHY e(eKTHBHICTL 1, SKIIO
MOXJIHBO, IJIA3MORB1 KOHIIEHTpaIlii.

MdeniToin @enitoin B/B AUC |42 % Cin YHHKATH QIHOYACHOTO
+ pudamniius OnHoyacHe 3aCTOCYBaHHS | 3aCTOCYBaHHS TabneTox
+ 130H1a31]1 ¢eniToiny 1 pudamninuny | Pudamninuny 75 mr ta [3oH1a3umy
MOJKE IIJBHIOMHTH pu3UK | 50 Mr 3 ¢eHiToiHOM.
renaTOTOKCHYHOCTI.
Baabnpoesa kucaora Jocmpxenns  B3aemonii | Cnig yHHKaTH — OJHOYAcHOIO
+ pudamninuy HeJ0CTaTHI. OckinbKy | 3aCTOCYBaHHs IIpemapariB. SKimo
BaJIBLIIPOCBa KHCJIOTa | OJHOYacHe JIKYBaHHS HeoOXifHe,

BHBOJMUTLECA 33 PAXyHOK
NeYiHKOBOTO MeTaboi3my,
BKJTFOYAKOYH
TITIOKYPOHI3aIio,
3MEHIIICHHS piBHS
BaJBIIPOEBOT  KHCIOTH B
I1asMi  Kposi, #MOBipHO,
NOB’sI3aHe 3  OJHOYACHUM
3aCTOCYBAHHSAM

CIiJl peTeNibHO  KOHTPOJIOBATH
e()eKTHBHICTh 1, SKIIIO e
MOKJIHBO, PpIBEHb  BaJILIIPOEBOL
KHCIIOTH.
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prdaMIiHy.
JlamoTpuxun Jamorpumxun AUC |45 | Coix YHUKATH OIHOYAacHOI0
+ pudamninux % 3aCTOCYBaHHA MpenapartiB. SKimo
OJIHOYACHE IIKyBaHHS HeoOXijauHe,
7103y JTAMOTPUIKUHY cli
BIJIITOBIIHO 301IBIIHTH.
IMYHOJAEIIPECAHTH
Huxmnocnopun + pudamoinuy Kinpxka  mocmimkens Ta | Choijil  yHUKaTH OJIHOYaCHOTO
ITOBIZIOMJICHE II0Ka3ali | 3aCTOCYBAaHHA TpenapartiB. SKimmo
CYTTE€BE IIABUIICHHS | OJTHOYACHE JIKYBaHHA HeoOXijHe,
KJIIPEeHCY — LHKJIOCIIOPHHY | CIJl  pPeTelbHO  KOHTPOIIOBATH
IpH 0JIHOYaCHOMY | piBEHB KOHIICHTpALT
34CTOCYBAHHI 3 | IMKJIOCIIOPHHY B IUIa3Mi KpoBi Ta
pHbaMITIITHHOM. BIAMOBIZIHO  3MIHIOBAaTH 103y
(MOXe BMHUKAaTH HCOOXIJHICTH Y
301NBIICHH] 103 LHKIOCIOPHHY B
3-5 pasig)
Taxkpoaimyc +pudamminua Takponimye B/B AUC |35 | Cnix  yHHKaTH OIHOYACHOTO
%; 3aCTOCYBaHHSA TabJIeToK

AUC nepopansio |70 %

Pudamminuny 75 mr ta I3oHiazuay
50 mMr 3 Takpomimycom. koo
OJHOYacCHE JIIKyBaHHs HeoOXijiHe,
CIII  PETeNbHO  KOHTPOJOBATH
piBeHb KOHIEHTpaLii B IIasmi
KpPOBI Ta BIAMOBIAHO ITiJBHIOIHTH
JI03Y TaKpPOIIMYCy.

JIKAPCBKI 3ACOBU U151 IIKYBAHHS CEPIIEBO-CYJIMHHOI CUCTEMH

Bapdapun +pudamninug Bapdapun AUC |85 % Cmin VHUKATH OJIHOYACHOTO
3aCTOCYBaHHJL.

ATteHos04 +pudamminun Atenonon AUC [19 % Kopexkriis 1o3u He moTpiOHa.

Bepanamia +pudamninun S-pepanmaMin:  saranniuii | [Tepopannio nepamamin i TaGueTkn
KIipeHc y Tmurasmi micns | Pudamninnn 75 mr Ta isoniasun 50
IePOPATBHOTO MI  HE BapTo 3acTOCOBYBATH
3aCTOCYBAHHS 0JIHOYACHO. Ipn
30inpmyeThess Y 32 pasd | BHYTPIIIHBOBEHHOMY 3aCTOCYBAHHI
MOPIBHSHO 31 301NBIICHHAM | BepanaMiny CITi pPETEIBHO

y 1,3 pasa micns  B/B

KOHTPOMHOBATH TepaHCBTH‘IHHﬁ

BBEJICHHA epext. Moxe Oyt mnorpibHa
KOpEKILisl J103H.
Juroxkcun +pudamminun AUC (nepopanbno) |30 % | I[Ipu opHOoYacHOMY 3acTOCYBaHHS

tabnerok Pudamniuuny 75 mr ta
Izoniazuny 50 Mr 3 JHTOKCHHOM,
CIIiA KOHTPOJIOBAaTH e()eKTHBHICTD
Ta piBEHL . KOHIEHTpauii
JIMTOKCHHY B THIA3Mi< KpoBl. Ta

BIIMOBI/IHO  ‘MiABHINHTHY, . J1O3Y
e A i

(X LR
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Jlikapevruit 3acio: Pugpavnin ma Izoniasuo, madaiemru, ujo oucnepeyiomocs 75me ma 50 me

Mooyne 1
1.3. Inghopmayis ujodo nixapcorozo 3acody
1.3.1. Kopomrxa Xapaxmepucmura Jlikapcorkozo 3acoby

Takpoinimycy. Moixe BHHUKHYTH
noTpeda y 301IbIIeHH] J03H.

Jlinokain +pudamniimm Knipenc nigokainy B/B 115 | Kopekiis 1031 He noTpiOHa.
%
AmJjroaunin +pudamninuH Amvnomumin, sk 1 iHo0 | Chij KOHTPOIIOBATH eeKTHBHICTE
Onokaropu KaTbIlIEBHX | TIpenapary.
KaHainiB, MeTabomi3yeThes
CYP3A, OYIKYEThCH
3HHIKCHHSI il IIpH
OJTHOYACHOMY
3aCTOCYBAHHS.
Enamxanpua +pudamninmn B3aemonii He ouikyeThes. Kopekuis 1031 He N0oTpiOHA
CumBacTaTuH +pudamiinnH Cumpactatun AUC |87 % | OxHoyacHe — 3aCTOCYBaHHS — He
CumBacTaTHHOBA KHCIOTa | pEKOMCH/IYETHCA.
AUC
193 %
JIKAPCLKI 3ACOBMH JUIA JIIKYBAHHS HIIIYVHKOBO-KHIIKOBOI'O TPAKTY
Paunitinans +pudamninnH Panitnaua AUC |52 % Criyn KoHTpoIOBaTH e(heKTHBHICTh
Ta 30UIBIIMTH J03Y PaHITHIUHY 33
g HEeoOX1THOCTI
AHTAUH/IH AHTauMIM MOKYTh | KiTiHIuHe 3Ha9eHHS HEBIIOME.
+ 130H1a3u]1 3HI)KYBaTH 01010CTYIHICTE | OHOYACHO 3 TabieTkaMu
+ pudamMoinus pudaMIinuHy Ha TpeTuHy. | Panitwuu 75 mr ta [3oniazun 50
ANIOMIHIIO TJIPOKCHJ | MT' CJIiJI 3aCTOCOBYBATH JIIKapChKi
BIUIMBa€ Ha abcopOuiio | 3acobu, o IPUTHIYYIOTh
130HI1a3uIy. KUCIIOTHY aKTUBHICTE, abo

aHTalMIM, AKI  He  MICTATH
TAPOKCHAY AUTIOMIHIO.

IICUXOTEPAINIEBTHUYHI JIIKAPCBHKI 3ACOBHU

Hiazenam +pudaminux Hiazenam AUC | > 70 % OnHo4acHe — 3acTOCYBaHHsA  He
PEKOMEHTYETBCS. IIpn
HeoOXiTHOCTI OQHOYACHOIO
BUKOPHCTAHHS IpemapaTiB  Jo3a
IJiazemaMy — MoXe —moTpeOyBaTH
301BIICHHSI.
XJiopnpomMa3sud Pudammiuuy Moxe | Cnmiji  yHHKaTH  OJIHOYAcHOTO
+ pudamninux 3HUKYBAaTH e)eKT | 3aCTOCYBaHHSI.
+ i30H1a3u]1 XJIOPIIPOMA3HHY. Skmo  me  HeoOXimHO,  CIiiA
OnHodacHe 3acTOCYBaHHS | PETEIBHO  KOHTPOJIIOBATH  CTaH
XJIOPIPOMa3HHY Ta | mamieHTiB 11010 POsBIB

130HIa3Uly MOKE BILTHHYTH
Ha MeTaboIi3M 130HIa3Hy.

TOKCHYHOCTI 130H1a3U/1y.

I'anonepunon +pudamiminun Pudamninnx 3HAYHO
30171b1IYE KIPEHC
rajJonepHIoIy.

v BUIIANKY .+ HeOOXiZHOCTI
OJHOYAaCHOI0 . ,’l‘a"aeh:{i\gyisaﬂﬂﬂ
tabnerox Pudammiimry 737

I3 gr’v A

_I_‘l

I3oniazuy




Ha 6nanxy komnanii Jlonin Jlimimeo
Jikapeorui 3acio: Pupamnin ma I3oniasud, madremxu, wo ducnepaylomvea 75m2 ma 50 mz

Mooyne 1

1.3. Inghopmayis wooo nikapcerozo sacoy
1.3.1. Kopomra Xapaxmepucmuxa Jlixapcorozo 3acoby

Lo

raJioNepu 10J10M cin

KOHTPOTIOBATH e(heKTHBHICT

rajionepuIoILy. Moxnuso

3HaJO00MTBCS  30UIBIIMTH 103y
rajonepH/IoNy.

AMITpHOTHIIH +pudamMiingH InnuBinyanesi 3BiTH | CliT ~ YHHKAatd  OJIHOYACHOIO
(miaTBepmKeHi 3aCTOCYBAHHSI,

TEOPETHYHMMH  JaHuUMH) | SIlkmo  me  Heobximmo,  cuif

[I0Ka3aaH, o pHGaMIiuH | KOHTPOTIOBATH KIITHIYHY

CYTTEBO 301NbIIYE KIIIPEHC

aMITPHIITHIIIHY.

edeKTUBHICTEL, NOOIUHI peakmii Ta,
SKINO MOJKIIHBO, KOHIeHTpaii B
IJ1a3Mi AMITPHIITHIIIHY.

IF'OPMOHM; THIII JIUKAPCBKI 3ACOBU JUISI JIKYBAHHS EHJTOKPUHHOI CUCTEMHA

TA KOHTPALEIITUBMU.
IIpeanizoson Ta inmi | [Ipexnizonon AUC |66% | Cmiy  yHHKard — OJIHOYACHOIO
KOPTHKOCTEPOian 18 cueremMHoro | KpiM Toro, BIUIHB IHIIHX | 3aCTOCYBaHHS TabJIeToK

3acTocyBaHus + pudaMninux

KOPTHKOCTCPOINIB,
iiMoBipHO, Takox Oyme
ICTOTHO  3HIDKEHHH  IIpH
3aCTOCYBaHHI 3
pudaMninHoOM.

Pudammninuny 75 mr ta [3o0Hiazumy
50 Mr 3 KOpTHKOCTEpOiIamMH. SIKIo

e BCC-Takh HeoOXIJHO, CIil
PETENBHO KOHTPOJIKOBATH
KIIHIYHHH ~ craryc maiiesTa i
KOPHUTYBATH 103y

KOPTHKOCTEPOIIiB 3a MOTpeOH.

I'nidenxaamin +pudamminmn

I'mibenknamin AUC |34 %

PiBeHb TTMOKO3H B IUIa3Mi KpoBi
CITLT  PETCNBHO  KOHTPOJIKOBATH.
Mosxe OyTH NoTpiOHUM
301ILIICHHS JT031 TTi0EHKIaMimy.

Iucyin - B3aemonii He 09iKyeThCs.

JleoTHpoxcenn +pudamminiy Pudamninun moxe | Cmigi  KOHTPOJIOBATH  piBEHb
3HH)KYBATH edeKT | THPEOTPOITHOrO TOPMOHY.
JIEBOTHPOKCHHY.

Eruninecrpaaion + pudamminun

Eruninecrpagion AUC |66

%

OnmnoyacHe  3acrocyBaHHd 3
tabnerkamu Pudamninuny 75 mr
Ta I30Hia3HIy MOXKE CIPUYMHUTH
3MEHIIICHHA IIPOTH3AILIITHOT
eeKTHBHOCTI. Crin
BUKOPUCTOBYBATH METOJ
Oap’epHoi koHTpauemuii abo iHmm
BHIH HETOpPMOHAILHOT
KOHTpaIlemniii.

Hoperncrepon +pudamminuy

Hopetucrepon
%

AUC |51

Opnnouacue 3aCTOCYBaHHs 3
TabneTkamu PmbaMmuHHy 75 mMr
Ta I30miazmmy M
3MEHILICHHS

"HDOTIISaIIﬂlﬂHOl
e(})eKTHBHOCTif v i
Buxopncroayﬁam . ‘ M‘QTOﬂ

Oap’epHoi hoﬁTpaue‘m{u a69z1H1111
_<<_ Tt
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Ha baanky komnanii Jhonin Jlimimeo

Jlikapewru 3acio: Pugavnin ma Izoniasud, mabremxu, wo oucnepaytomvca 75m2 ma 50 me
Mooyns 1

1.3. Inhopmayis wooo aikapcoro2o 3acooy

1.3.1. Kopomxa Xapaxmepucmuxa Jlikapcoxozo 3acoby

BUJIH HErOPMOHAIBHOT
KOHTpALCIIII.
IHIHI
HpazikBanren +pudammimn ITpasukBanten AUC |80- | Cnix  yHHKaTH OJIHOYAaCHOTO
99 % 3acTocyBaHHs 3 Pudammimunom 75
Mr Ta [3oH1azunom 50 mr.
Hucyabdipam + i30Hia3u7 OpnnouacHe 3actocysanHs | Ilix wac tepanii Pudammiunnom 75
qucynshipamy Ta | Mr Ta [3oniazunoMm 50 Mr moxe
130H1a3H Ly Moxe | OyTH  HEOOXiTHMM  3MCHINEHHS

CIPHYMHHTH  30LIbmeHHs | 1o3u abo BiamiHa aucyabdipamy.
JacTOTH MOOIYHUX peakiii
3 Ooky LEHTPaTbHOT
HEPBOBOI CHCTEMH.

Endurypan + 1zon1a3u [3on1a31 1 moxke | Crmim  yHHMKaTH  OJHOYAacHOI'O
301IBIIYBAaTH  TNOTEHIIIAHY | 3aCTOCYBaHHS TabIeTOK
He()POTOKCHUHICTh Pudammninuny 75 mr ta I3oniazuny
HEOPraHiyHOIro 50 Mr 3 eHIypaHOM.
(hroprnoxinHoro
eHduypany.

B3saemodis 3 npodykxmamu ma Hanoamu.

Anxozons: oIHOYACHE MIOJICHHE BKHBAHHSA AJIKOIOJIIO MOYKE MIPHU3BECTH 10 30iIBIIEHHS YaCTOTH
BHIIAJKIB TeNaTOTOKCHYHOCTI, BUKIMKaHOI i30HiazumoMm. CIij peTeasHO KOHTPOJIOBATH CTaH
HAIi€HTIB 3a O3HAKAMH TeNaTOTOKCHYHOCTI Ta HAIOJEIJIMBO PEKOMEHIYyBaTH OOMEKHTH
BJKMBaHHs aJIKOrOJILHUX HanoiB (AuB. po3aut 4.4)

Cup, puba (npooykmu, 6azami na cicmamin abo mupamin); OJHOYACHUI IPHItOM 3 i30Hia3MIOM
MOXE€ MPH3BECTH JIO TaJlbMyBaHHs 130HIA3MAOM MOHO-/1IaMiHOOKCH/IA3H, IO IEPEIIKOKAC
MmeTabomi3My rictamiHy Ta THpamiHy. lle Moe npu3BecTH 10 TakMX KIIHIYHHX IIpOSBIB:
IIOYEPBOHIHHA a00 CBEpOLK IIKIpH, BIAYYTTS Kapy, BITIYTTS MOCHIEHOIO abo MPHCKOPEHOTO
CepuedUTT, MTIUBOCTI, 03HO0Y ab0 MUIKOCTI MKipH, TOIOBHOIO 6010 260 3amaMOPOYEHHS.
Bszaemodis 3 nabopamopnumu  OocniodicenHsamu: BcraHoBneHo, MO TepameBTHYHI piBHI
prdaMIiEEy NPUTHIYYIOT CTaHAApTHI MikpoOionoriydi aHamtisy Ha (olieBY KHCIOTY Ta
BiTamid B12. TakuM 4nHOM, CIIiJ{ pO3risiiaTH albTepHATHBHI METOIM aHanisy. ITosigomisinocs
PO THMYAcoBE MiABHMINECHHA piBHA BSP Ta Ginipy6iny B cupoBatui kpoBi. Pudamninun mMoxe
TOTIPIIMTH BH/JIGHHS 3 JKOBUKD  KOHTPACTHHX PEYOBHH, 10 BHKOPHUCTOBYIOTBCS JUIS
Bi3yauizauil

’KOBYHOT'O MiXypa, BHACII0K KOHKYpeHIii 3a OimiapHy exckpenito. ToMy Taki ZOCIiIKEHHS CIIij
NPOBOJIMTH [0 PAHKOBOI 103H pudamminuny. [30Hia3ua Moke COPHYHHHTH XHOHO-TIO3HTHBHY
peakuiio 3 cyabp(paToM Mifi Ha piBeHb INIFOKO3H 1 NMPH ILOMY HE BIUIMBATH Ha ()epPMEHTATHBHI
TECTH Ha IIIOKO03Y.

4.6 BariTHicTs i JakTanis
Bazimuicmeo

3rigno iHdopmaii, 3a3Ha4eHoi B JiTepaTypi, 1po no0ivHi edekTH 130HIa3M/1y Ha JIFOACHKUI
1L HE HOBLIOMIISLOCS. Y TRAPUH PUGAaMIIIIH B TyKe BHCOKUX /103aX IIPOSIBILSIE, TepaLOI CHHUH
edexr. Xoua HOBIIOMISETBCS, IO PHPAMITIIHH TPOHUKAE Yepes HHaHeHIﬁﬁJ;IHH 65}3 ep 1
BHSBISETHCS B IYNOBHHHIM KpOBl, BIUIMB pudamminuuy, o 3aCT0c0ByLTLc'TfI DEN)
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Ha onanky kommanii Jhonin Jlimimeo
Hikapevruit 3acio: Pughavnin ma Isoniasuo, mabiemru, wo oucnepaytomoes 75me ma 50 yme
Mooyns 1
1.3. Inghopmayisa wooo nikapcyrko2o zacooy
1.3.1. Kopomrxa Xapaxmepucmurxa Jlikapcekozo 3acoby

IO€JIHAHA] 3 IHIMMMH  NpOTHTYOEPKYJILO3HHMH IIperapaTaMd  Ha  TUTT HE  BHUBYCHHMIA.
3acrocysanusa pudamninuny B Il Tpumectpi maritnocti 6yn10 nop’ssane 3 HOCTHATAILHHMH
KPOBOBHUJIMBaMH y MaTepi Ta IMTHHH. IIpenapar PudaMminuny 75 mr Ta I3oniazuay 50 mr B
TIEPiJl BAariTHOCTI CJ1iJl 3aCTOCOBYBATH JIHIIE TOJ, KOJM KOPHCTE Bijl 3aCTOCYBAHHSA TEPERUIITYE
NOTeHUiHHKH pusHK. Skmo tabnerku Pudamuinuny 75 Mr Ta I30miasuay 50 M 3acTOCOBYIOTBCS
MPOTATOM OCTaHHIX THXKHIB BariTHOCTI, 1 Martepi, i HOBOHAPO/PKEHOMY CJiJ 3aCTOCOBYBATH
N0JaTKORO BiTamiH K.

I pyone suzooosysarnns

I30Hia3un Ta pupaMIinMH MPOHMUKAIOTL Y TPyAHE MOJOKO. ToMy namieHTH, fSKi OTPHMYIOTH
prudaMIiuH Ta i30Hia3u/, He MOBMHHI I'OLYBAaTH IPYALMH, SKIIO HA JYMKY JiKaps MOTeHIiifHa
KOPHCTE I Nalli€HTa He TePEeBHINYE MOTCHIIHHUN PU3HMK 11 HEMOBIATH. TaKOX HCMOBIIAT,
AKI 3HAXOMATHCA HA TPYJHOMY BHIOJIOBYBAHHI CliJ KOHTPOIIOBATH Ha TIPEAMET MOKIMBHX
O3HAK TOKCHYHOCTI 130Hia3uay Ta pudaMminmay. Caix po3rismaTd MOKIHMBICTH NPH3HAYEHHS
IIPUIOKCHHY Marepi, siKa FoAye TPYIIIO, i HEMOBIIATI.

4.7 BnuiMB Ha 31aTHICTH KePYBATH TPAHCIOPTHUMH 32c00aMH Ta iHIIHMH MeXaHizMaMu
3acTocyBaHHA 130HIa3WTy aCOLIIOETBLCSA 13 3aNaMOPOYEHHSM, 30POBHMH pO3JajaMd  Ta
NICHXOTHYHUMH peakuismMu (auB. pos3ain 4.8). IlamientiB cnig mpoimdopmysate npo e Ta
TOBIJOMHTH, IIO0 Yy pa3l HOSBH TakWX peakiliii, BOHH HE MOBHHHI KepyBaTH aBTOMOOiIeM,
NPalIOBATH 3 MeXaHi3MaMH Ta OpaTd y4yacTh y Oy/b-sSKMX IHIIMX BHAX JisUTBHOCTI, J€ JaHi
CHMIITOMH MOKYTb 3arpoKyBaT abo marieHTaM, abo iHIIHM ocobaM.

4.8 Hebaxaui edextn
Pudamminue y pekoMeHJOBaHUX J03aX J00pe MEepeHOCHThCS OLIBINICTIO NalieHTIB, Xoya
HEIEPEHOCHMICTEL 3 OOKY IUIYHKOBO-KHIIKOBOTO TPAKTy MOKe OYTH HENPHIIYCTHMO BaXKKOIO.
[ami mecnpusitiubl edexTn (WKipHI BHCHIAHHS, JHXOMAHKA, TPHIIONOAIOHHH CHHIPOM Ta
TPOMOOLMTOIIEHIS) YacTille BHHUKAIOTH IPH IIEpioJMYHOMY BBejleHHI. TuMuacoBa omirypis,
3aIMIIKa T4 'EMOJITHYHA aHEMis TaKOXK CIocTepiranacs y Mali€HTIB, SKi nmpuiiMany npemnapar
Tpudi Ha THKIAeHb. Ii peakmil 3a3BHYAll CTHXAKOTh, SAKINO PEKHUM HPUIHOMY 3MIHHTH Ha
monobose nosysanns. IlomipHe minpumeHHs piBHA OimipybiHy Ta TpaHcamidas y cHpOBATIi
KpOBi, IO € TONIMPEHHM Ha NOYATKy JiKyBaHHs], 4acTo OyBac THMYACOBHMHM Ta HE Mae
KJIIHIYHUX TposiBiB. OJHAK MOXeE BUHMKHYTH J0303a71€XKHHUH TeNaTHT, AKHil IOTEHIIHHO MOXe
NPU3BECTH 10 3ryOHOro pesynsrary. OTKe BaXKIHBO HE IEPEBHINYBATH MaKCHMAJILHO
pexoMenioBany 10008y 103y - 10 mr/xr (600 mr).

Sk mpaBuIio, 130H1a3u1 100pe MepeHOCHTLCS B PEKOMEH/IOBAHHX J03ax. CucreMni abo mkipHi
peakuii rinepyyTIMBOCTI 1HOII BUHHKAIOTH MPOTATOM IIE€PIIMX THXKHIB JTiKYBaHHS.

Pusuk nepudepuynoi HeilpomaTii BHKIIOYAETbCH, SKINO MALEHTH TPYIMH PH3HKY HIOJAHS
JOJAaTKOBO OTPHMYIOTh IIPHAOKCHH. IHII MeHII noimipeHi GOpMH HEBPONOTIYHUX IIOPYIIEHb,
BKJIIOYAIOYH HEBPHT 30POBOI0 HepBa, TOKCHYHMIl NCHXO03 Ta T€HEPAIi30BaHi CYJ0MH, MOXYTh
PO3BHBATHCA B CIPHHHATIMBHX 0¢10, 0COOIMBO Ha Mi3HIX CTAMIAX JIIKyBaHHS, Ta HEOOXIIHICTE
BIIMIHH 130HIa3Wy BHHHKAE 3piaKa. -

I'enarur — e HeyacTa, alie HOTSHLIII/IHO CCpHOBHa peaKLIISI KT 38.3]3?17-1211{ MO}I\Ha 3ano00IrTH
LIJIAXOM IUIBHJIKOT B]T_[MIHI/I .TII}\) BaHHH. OL[HEIK yacTile pl3KC HI,,_IBHLHGHHH DIBHH \U@‘IIHI\OBHX

TpaHCaMiHA3 B CHPOBATIIl KPOBI Ha MOYATKY JIKYBaHHA HE Mae KJ‘[IH{"‘IHOT‘O w RIITO
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Ha onranxy komnanii Jhonin Jlimimeo

Jixapcoruii 3acit: Pugpamnin ma Izoniazud, mabaemru, wo oucnepeyiomoca 75m2 ma 50 m2
Mooyne 1

1.3. Inhopmayisn wooo rikapcvkozo 3aco6y

1.3.1. Kopomrxa Xapaxmepucmuxa Jlikapcorkoeo 3acofy

piBeHb (epMeHTiB MIBUIKO Majac, KoM A03yBAHHS MPH3YIHHACTLCA, BIH 3HIKYETBCS i HABPSI
UM 3HOBY Pi3KO 3pOCTE IIPH BITHOBICHHI IKYBAHHS.

Pudamninun

Ko MOKIMBO, 3aCTOCOBYETBCS HACTYIHHUI pelTuHT YacToTn CIOMS:

nyxe gacto = 10%; gacto > 1 ta <10%:; HeyacTto > 0,1 Ta <1%;

pizko > 0,01 ta <0,1%; myxe pimko <0,01%, HeBioMO (HEMOMUIHBO OLIIHHTH 3a

HasiBHUMH JaHHUMH).

Peaxmii, 110 BHHHKAIOTH 3 1000BHM ab0 NEPIOAMYHUM PEARKUMAMHU 103YBAHHS, BKIIOYAIOTh:
Inperyii ma insasii

Hesinomo: Ilcesnomembpao3nuil KomiT, rpuIl, 1O CKIaIaeThCs 3 €IN30MiB Tipekcii, 03HoO,
TOJIOBHUH Ol1b, 3aIIaMOPOYCHHS.

Iopywennsa 3 6oxy kposi ma nimpamuunoi cucmemu

Yacro: TpombonuTOneHis 3 mypryporo abo 6e3 Hel, 3a3BHuaii moB’s3aHa 3

1epIOIMYHUM BBEJCHHAM, ale 000POTHA, SIKIIO MIPHHOM Mpenapary NPUIHHEHO HpH IICPIINX
03HAKax ITypITypH.

HeuacTo: neiikonenis.

Hegijiomo: JlncemMiHOBaHa BHYTPIIIHBOCYIHHHA KOATYJsilis, €03MHO(DLNIA, arpaHylonuTos,
reMOJIITHYHA aHeMis.

Iopywenns 3 60Ky iMyHHOI cucmemu

Hesinomo: anadinaxtu4si peaxiii. -

Enooxpunni poznaou

Hepinomo: crocTepiranoch HEXOCTATHICTh HAJHUPKOBHX 3503 y MNALCHTIB i3 IOPYHICHOIO
(GYHKIICIO HATHHPKOBHX 3aJ103.

IHopywenna obMiny pevosun ma xapyyeants

HeBi10MO: 3HMKEHHS aNeTHTY.

IHcuxiuni poznaou

Hesinomo: Ileuxotnysi po3snamu.

Hopyuennsns 6oky Hepeoeoi cucmemu

Heginomo: IloBinomnsanocs npo MO3KOBI KPOBOBHIIMBH Ta JIETAIbHI BHIIAJKH TIPH 3aCTOCYBAHHi
prdamMIinuuy, KoJu BBEIeHHA 0yJI0 IPOIOBKEHO a00 BiIHOBJIEHO MICIs IOSABH ITyPITYPH.
Hopywenns 3 boxy opzanis 30py

HesinoMmo: 3MiHa KOJIbOPY CIII3HOI PiIHHL

Cyounni poznaou

Hesinomo: Illok, rimepemist, BacKyir.

Huxaneni, 2pyoui ma cepedocminni poziadu

HepizoMo: 3anumika, XpHiy, 3MiHa 3a0apBiieHHs MOKPOTHHHS
IHopywenns 3 60Ky WAYHKOGO-KUUKOB020 MPAKMY

Yacro: Hynota, OnmoBaHHs

Heuacro: miapes

Heginomo: IIlnyHKoBO-KHIKOBHIT po311aj, AUCKOM(OPT Y JKHUBOTI
THopywenns 3 boky eenamobiniapnoi cucmemu

Heginomo: I'enatut, rinep6inipybinemis

Hopywemfﬂ 3 oKy wkipu ma mammpﬁoz KNIMKOGUHU
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1.3. Inghopmayis wyooo nikapcvrozo sacoty
1.3.1. Kopomkxa Xapaxmepucmuxa Jlixapcerozo 3acooy

(DRESS) cunnpom (muB. posuin 4.4), mkipHa peaxiis, crepOiX, BHCHI, KpOIHB'SHKA,
aNepriyHui AepMaTuT, neMgiroin, 3Mina KOILopy IoTy.

lopywenns 3 00Ky 0nopHO-pYX06020 anapamy ma cROAVYHOT MKAHUHU

Hesinomo: M's30Ba cmabkicTs, Mionarisi, 611k y KicTKax

Topywenna pobomu HUpox ma ce4osudinbHOI cucmemu

HeBiioM0: rocTpe ypaxeHHs HHpPOK, SK NPABWIO, 4Yepe3 HEKPO3 HHPKOBMX KaHANBIIB abo
TyOyNOIHTepCTHINIATBHIIN HedpUT, XpoMaTypis

Bazimuicme, nicisnonoeosuti ma nepunamanonuii cman

HesiioM0: Mic/4I0I0T0BI KPOBOTEYi, BHYTPIIIHLOYTPOOHHH KPOBOBHIIHB

Hopywenna 3 60Ky penpodyKmueHoi cucmemu ma MOIOYHUX 3A103

Hesinomo: Po3najn MeHCTpyaT,HOTO IHKITY

Bpooaiceni, cnaokosi ma cenemuuni nopyuienns

Hesinomo: Iopdipis

3azaneni posnadu ma peaxyii 6 micyi 66edenns

HeBinomo: Habpsik

3minu 6 pesyrbmamax docniodicens

Hacro: nigeuimenns pieHio 6inipyOiHy y KpoBi, 301bIneH s piBHA acnapTaTamiHoTpascdepasH,
allaHiHaMiHOTpaHcdepasH.

HeBifoM0: 3HMIKEHHS apTepiaJbHOrO THCKY, IiIBHINCHHsS pIBHA KpEaTHHIHY B KpOBI,
30LIBIICHHS PIBHS NCYIHKOBHX (hEpPMEHTIB.

I3oHiazng

Hebaxani edextn nepepaxorani 3a Knacom Cucremunx Opranis MedDRA.

Oninka HeOaxxaHuX edeKTiB 6a3yeThest Ha HACTYIIHUX YACTOTHUX IPyNax:

Hyxe gacro: >1/ 10

[Mommpeni: >1 /100 mo <1/10

Heuacro: >1 / 1000 no <1/100

Piaxo: =1 /10000 mo <1/1000

Hyxe piaxo: <1/10000

YacroTa HeBiOMA: HEMOXIIHBO OI[IHHTH 3a HASBHHMH JaHHMHU

YacToTy onmHcaHHX HHXKYE PeaKiliii HeMOXIIMBO BU3HAYMTH 3a JOCTYIHHMH JaHHMH.
Iopywennsa 3 6oxy kpoei ma nimgpamuunoi cucmemu

YacToTa HeBitoMa: ATpaHyJIOIMTO3, aIUIAaCTHYHA aHEMis, TeMOJIITHYHA aHeMis

Hopyuwenna 3 6oky iMyHHOI cucmemu

Yacrora HeBinoma: Peaknii rinepdyTiauBoCTi, BKIIOYAIOYH Pi3Hi THIIH MIKipHHX

BHCHIIaHb, THXOMaHKa, JiMdaieHonaris

Iopywennsa obminy pewosun ma xapuyeans

Yacrora meBigoma: rimepriikemis, MeTaGoniunHuii anuao3, nenarpa (HedilUT HIKOTHHOBOI
KHCJIOTHUT). JlehinuT HIKOTHHOBOT KHCIIOTH MOKe OYTH IOB’s3aHuIl i3 Ae(iluTOM MpHIOKCHHY,
IH/IlyKOBaHHM i30HIa3MIOM, KMl BIUIHBAE Ha NEPETBOPCHHS TPUNTOPAHY B HIKOTHHOBY
KHCIIOTY.

Hcuxiuni poznadu

Hacrora HepioMa: NCHXOTHYHI posnamu; eiidpopis. Xoua i3omiasuy 3aseuyail Mac edekT
IOKPAIICHHSA HACTPOIO, OBIIOMIISIIOCS 1IPO NICHXIYHI po3JIajiy, HO‘{HHHIO‘{I/I"BiII:%HESHa‘{HHX 3MiH
OCOOHCTOCTI 1 3aKIHYYIOUH CePHO3HHMH ICHXIYHUMH PO3J1aaMHu; BOHI, K npasymo 3BOpOTHl
(3HMKaIOTb IIiCIIA BIIMIHH TIpenapary). - ;
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Topywenns 3 60Ky Hepeosol cucmemu

Yacrora Hepinoma: mepudepiuna Heliponaris; cygoMu; Moxe TypOyBaTh rineppeduiekcis pu
Jo3yBanHi Bijl 10 MI Ha KT MacH TiJia, HEeBPHT 30POBOTO HEPRA.

Iopywienns 3 6oky opeanie 3opy

Pinko: arpodist 30poBoro nepsa

lopywenns 3 60Ky onopro-pyxo6020 anapamy ma cnoay4Hoi MKAHUHU

Hacrora HeBinoma: CHCTeMHHI YePBOHHIT BOBYAK, BOBYAKOMONIOHMIT CHEIPOM

3azansni poznadu ma pearxyii 6 micyi e6edenns

Yacrora Heigoma: Ilipekcis

Hopywenns 3 60Ky ¢yxa ma rabipunmy

Yacrora HeBijoMa: TTyX0Ta; yM y ByXax; 3anaMopoueHss. [1po Ie MoBi1oMIsIIocs v NalieHTiB
3 KIHIIEBOIO CT/Ii€0 HUPKOBOI HEJOCTATHOCTI.

3anaMopoYeHHs MosKe TypOyBaTH IpH J03ax Big 10 MT Ha KI' MacH Tijia.

Huxanwni, 2pyoni ma cepedocminnui poznaou

YHacrora HeBioma: IHTepCTHIIATLHE 3aXBOPIOBAHHSA JICTCHb

Poznadu 3 60Ky winyHKOBO-KUMWKOB020 MPAKMY

Yacrora Hesinoma: Hynora, 6iroBaHHs, 3amop, CyXicTh Y POTi, TaHKPEaTHT

Hopywenns 3 boxy cenamobiriapnoi cucmemu

Hacrora Hepinoma: I'ocTpa mediHKOBa HEJOCTATHICTH, YPaKEHHS IEYiHKH, JKOBTSHHIA. PH3MK
nux Hebaxannx e(ekTiB 3pocTac 3 BikoM, 0coOIHBO y Bili crapire 35 pokiB; Ii MOpymeHHS
MOXKYTh OyTH Cepio3HHM, a iHO i JIeTaNbHUMH i3 PO3BHTKOM HEKPO3y.

Heuacto: rematut

Topywenns 3 60Ky wikipu ma niowkipHoi K1imkoeuHu

HacroTa Heizoma: MynsTH(OpMHA epuTeMa, cuaapoM CriBeHca- [KOHCOHA.

Pinko: ToxcuunHii erriiepMaibHiil HEKpoIIi3, CHCTEMHI CHMITOMH e03HHO(TIT

ITopywennsa pobomu nupox ma ce4osudinenoi cucmemu

Yacrora nepinoma: Jusypis

lopywenns 3 60Ky penpodyxmusHoi cucmemu ma MOIOYHUX 307103

Yacrora HeBinoMa: I'iHekoMacTis

Cyounni posnaou

Yacrora Heinoma: Backyit

3minu 6 pesynemamax docaiodcenv

Hacrora Hesizoma: ITinBHINEHHS PiBHS NEYiHKOBHX (hepMEHTIB

CHMITOMH BiIMiHH, AKi MOXYTh BHHHKHYTH ICJSl TPHITHHCHHS JHKYBAHHS, BKIIOYAIOTH:
TOIOBHHI O111b, Ge3COHHS, Ha/IMIpHA KiTBKICT CHOBH/IiHb, APATIBIUBICTS | HEPBOSHICTS.
IToRiToMJIEHHSA IPO Hi103pY HA NODIYHI peakii

IopinominenHs mpo minospy ma moGiumi peakiii micas A03Bomy miKapchKoro 3acofy e
BUKMHBUME. Ile 103BONsE 1OCTIHHO ~KOHTPONIOBATH — CIIIBBiJHOMICHHS KOPHCTH/PH3HK
MKApCHKOro 3aco0y. Memunux NpaliBHEKIB IPOCATS NMOBIIOMIATH TIPo GyIb-sKi MiI03pH Ha
no0iuHi peakiii uepes

4.9 IlepenosyBanus

Cumnmonu 4

AHOpeKcit, HynoTa, ONIOBaHHS, I[OPYIIEHHS 3 0OKY TPAaBHOTO TpaKT 5
TeMIIepaTypH Tina, TONOBHHI Olib, 3a1aMOpOYEHHs, PO3Iaad MOBIICHHI,: r ':1‘011



Ha 6aanry komnanii Jhonin Jlivimeo

Jlikapcokuu 3acit: Pugamnin ma Izoniasud, madiemxu, 1o oucnepzyriomucs 73me ma 50 me
Mooyne 1

1.3. Inghopmayis wooo aikapcorozo sacoby

1.3.1. Kopomra Xapaxmepucmura Jlixapcorozo 3aco6y

TIOpYMICHHSA 30pYy, 110 BUHUKAIOTL NPOTATOM 30 XBHIMH — 3 TOJMH Hichs IPHHOMY i30Hiasumy.
Ipun nepemosypanni izomiasmaom (> 80 MI/Kr Mach Tina) MOKIHBA 3VIHMHKA JHUXaHHA 1
IIPUTHIYCHHs IEHTPaIbHOT HepBoBOI cuctemu (LJHC), ska MBHIKO mporpecye Bin CTYIIOPY O
rmubOKOI  KOMH Ta  CYNPOBOMKYETHCS TSOKKMMH — CYyJZOMHHMH — HanajgamMu. THIOBHMH
11abOPAaTOPHUMHU NIPOSIBAMH € THKKHIH METabOIIYHUI AlMI03, AlETORYPis Ta rilepriikeMis.,
Hepez[o3yBaHHH pHaMIIIMHOM MOXe CHPHYMHSTH YepPBOHYBATO-OPAHIKEBE 3a0apBiIeHHS
IIKIPH («CHHAPOM UEpPBOHOI JIIOAMHHUY). J[0/IATKOBI CHMIITOMH BKJIIOUAIOTEH HaOpsik o0aHyys,
cBepOik, HYNOTY, 6roBanHs Ta 6ib y xuBoTi, V JOpOCIMX 3arajbHa Jio3a 14 r npu3roauma 1o
CEpIICBO-JIET€HEBOTO HaNay.

Jixyeanns

BuiukasHs 6:110BaHHS, TPOMHBAHHS IIIYHKA Ta 3aCTOCYBAHHS aKTHBOBAHOIO BYTLILIS MOKYT
OyTH epeKTHBHHMH NpOTArOM KiNbKOX rOMH micis npuitomy mpemapary. Uepes meskuii wac
BBOJIATH MIPUIOKCHH (BHYTPIIIHLOBEHHE BBEACHHA I'DAM HA TPaM OCHOBH, IO AOPIBHIOC JIO3i
130Hia3uy, KO OCTaHHS J03a HEBIZOMa, CIiJI BpaXOBYBATH TIOYATKOBY 03y 5 T y JIOPOCIIHX
abo 80 Mr/kr y niTeif), BHYTpPIIIHHOBEHHE BEEJIEHRS Tia3enamy (¥ pasi BUHHKHEHHS CYIOM, II0
HEe JIKYIOThCS MipPHIOKCHHOM) i TreMojianis MokyTh GyTH edeKTHBHHMH. Crnenudiunoro
aHTHAOTY He icHye. JIiKyBaHHS CHMITOMATMYHE Ta IATPHMYIOYE | CYIIPOBOJIKYETHCS
PETCIIEHAM KOHTPOJIEM 33 BEHTUIIALIEIO JIETEHD T4 KOPEKLIEI0 METab0 iMHOT0 alliI03y.

5. PAPMAKOJIOI'TYHI BJJACTHUBOCTI
5.1 ®apmakoauHaMiYHi BIACTHBOCTI

®apmakorepanesTiyna rpyna: Kom6inosani npotutySepKyb03Hi 3ac00H.

Kox ATC: JO4A MO02.

Mexanizm oii

In vitro pupaMminys YMHUTE GaKTEPHIHIHY 0 IPOTH MIMPOKOrO CIEKTpa MIKpPOOpraHi3mis,
BIJIIOYAl0uM mikoOakmepilo myoepkynvozy. Jlis pudamninuay mnonsrac B ransbMyBansi JTHK-
sanexnol PHK-noniMepasn, mo npurnivye Tpchponuno IIpn Tyﬁep}cynbo3z pn(baMmuHH zie
OakTepHIMAHO SK Ha BHYTPIIIHBOKIITHHHI, TaK i HA MO3AKIITHHHI MikpoopranismMu. Moskmpe
BHHUKHCHHs OaKTepialbHOI Pe3UCTEHTHOCT, 0 € Pe3yIbTaToM 3MiH Y KIIOUOBOMY (hepMeHTi
(PHK-nomimMcpasa).

I30Hia3u1 Mac BHCOKY aKTHBHICTB WIOAO Mikobaxmepiii my6epr\y11b03y Ynnnte GakTepunumany
Alro in vitro Ta in vivo mpoTu mikoGakTepiit. MexaHi3Mm iforo mii mos’s3anuii 3 IIPUTHIYEHHSM
CHHTE3Y MIKOJI€BHX KHCIOT i3 JOBTHM IAHIIIOTOM, SKi € KOMIOHEHTAMH KITHHHOI 06OJIOHKH
MikoOakrepiit. CTiliKicTh 10 i30Hia3sMmy BMHHKAac IIBHJIKO, SKIIO 10T0 3aCTOCOBYIOTH SIK
MOHOIIpenapar JUis JiKyBaHHS KIiHI9HHX 3aXBOPIOBaHb, CIIPHYHHEHIX MikoOaKTepisMH.

5.2 ®apmakoKiHeTHYHI BJIACTHBOCTI

Pughamninun i

3rigHo 3 indopmariielo, mpejacTaBiIeHol0 B ony6ikoBaHiil JiTeparypi, pmbaMmHHH f1erko
3aCBOIOETRCS 3 IUTYHKOBO-KHIIIKOBOIO TPakTy. MakcuManbHa KOHIEHTpalis B CHpOBarIi KpOBl
CTAaHOBUTE Omu3BpKo 10 MKr/MuT npubiusHo uepes 2-4 rogMHH MiCIs NI03H | 10 Mr/ :
HartIe. : '

A
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®apmakoKiHeTHKa (1epopalbHa Ta BHYTPIIIHLOBEHHA) y HiTeil mo/1i6Ha 10 Takol Y JOPOCJIHX.

Y HopManbHuX cy6'exTip Gionoriunmil nepios HaniBBUBEIeHHS pudaMIiIHHY B CHPOBATL KPOBI
CTaHOBHUTD y CEPEJTHBOMY OJM3bKO 3 roauH micis npuiomy go3u 600 Mr Ta 36inemyeTses 1o 5,1
roaunu micis no3u 900 mr. ITpi NOBTOPHOMY BBEeHHI epiojl HAIliBBUBEICHHS 3MEHIIYEThCS 1
Jocsrae cepejiHixX 3HaueHb NpHOIH3HO Yepes 2-3 romumu. Y 1031 g0 600 Mr/n06y nepiox
HANBBUBE/ICHHHS HE BiJPI3HSACTBCS Y NAICHTIB 3 HHMPKOBOIO HEIOCTATHICTIO a, OTKe,
KOPDUTYBAaHHS J1034 He IOTpiOHe. PHdamminuH MBHAKO BHBOAMTBCS 3 IJKOBYIO | BHHHKAE
CHTCpOTeNnaTHYHMil KpoBooOir. ITix "ac mporo npouecy pudammilMH NPOXOZHTH HOCTYIIOBE
ACAUCTHIIOBAHHS, TAKHM YHHOM MaiDkKe BeCh Npenapar y jKOBul 3HAXOAHTLCA B Takii (popwmi
npudmusHo 6 roqun. Lleit Metabomit no cyti 36epirac moBHY aHTHGaKTeplanLHa AKTHUBHICTD.
KumkoBa peaGeopOiis 3MEHITYCTECS 3a PAXYHOK JcalleTHIIOBAHAS 1 eNiMiHaILis TOMerIyeThes.
Mo 30 % nosu BMBOZMTBCA i3 cedero, IPHOIM3HO MONOBHHA 3 €T KiBbKOCT] — ¥ HCSMIHCHOM}’
BHITIA1. AGcopOmis pudaMniuuiy SHHKYETbCS, KOJIH Npenapat noTpamie B opratism 3 iKero.
Pramminus mupoko posnosciofukennii B opramismi. B edexTBHEX KOHIICHTpaIIIHX BIH
NPHCYTHIH B 6araThoX opraHax Ta pijHHax Tina, BKIIOYAKYH JiKBOp. Prdamiinuy 38’ SI3YCTBCA 3
bimkamyt npuGimsno Ha 80 %. Binbua gacTvHa He3p’s3aHol dpakuii He i0HI3yeTbCA i TOMY
BUIBHO M Y3y€ B TKAHHHAX.

I3oniazuo

3rizHo 3 iHpopMaNieo, MPEeACTaBICHOIO B JiTepatypi, I3omiasun (INH) nerko aGcopGyerses 3
IUTYHKOBO-KHIIKOBOrO TpakTy. IlikoBi koHmeHTpamii nocsrarorecs npotsrom 1-2 rogus micis
NepOpATBHOro 3acToCyBanHsA. CTymiHb 3B’ s13yBaHHS 3 OIIKAMH HU3BKHII.

Bin mmpoxo posnoBcrojupkenuii y BCIX pifMHaX Ta TKAHHHAX OpraHismy, BKIIOYAIOUM JIKBOP,
l'IIIeBpaJILHy Ta acHHUTHYHY PIAMHH 1 Ka3€03HI TKaHHHH. [30Hia3H1 NPOHMKAE Yepe3 ILIAICHTY i
3’SBIAETECA B KPOBi MIT0/a IPH BBEJICHHI I Yac BariTHOCTI. BiH Takok MPOHHKAE B MOJIOKO
TOIYIOUHX MaM.

OcCHOBHMM MeTalONIYHMM LUIIXOM € AUEeTHIIOBAHHS i30HiasWly 10 aueTHIi3oHiasHay 3a
nonomMoror N auemmpanc@epasu IO 3HAXOJUTHCS B ICUIHII Ta TOHKOMY KHIICYHHKY. [licis
IILOI'O AleTHITI30HIa3 1 r1,upon13yen,ca 10 130HIKOTHHOBOI KHCIIOTH Ta MOHO&ILBTI/UIFL[[paSHHy
[30HIKOTHHOBa KHCJNOTA 3B’S3Y€ThCS 3 IVIIMHOM /0 i30HIKOTHHiNIMmMHY (i30HiKOTHHORA
KHCTIOTa), a MOHoaueTnnrmpaaHH Jal aueTHIIOETBCS N0 MianeTurizpasudy. Jleski wactuaa
HCALCTH/IbOBAHOTO 130HIa3Hy TAKOXK KOH IOIYEThCs 3 TifpazoHamu. MetaGosiTH i 130H1a314)1y HE
MalOThk TyOepKyJIOCTATHYHOI aKTHBHOCTI, TAKOXK BOHH MEHIN TOKCHYHI, KpiM MOYKIHBO,
MOHOALIETHIITiAPa3HHY.

Ulenakicts anetnmopadHs INH Ta MOHOaUeTHITIIpasHHy BH3HAYAETHCS TEHEeTUYHO,
CIOCTEpiracThess OIMONANBHUN PO3MOAIT OCi6, SIKi AIETHIIOTH iX MOBLTBHO 260 IIBHIKO.
IToBimoMIsIeTBCA, MO MIBHAKI AUETHIIATOPH AUETHITIOIOTE LNH npubmnsno B 5 pasis mBHIIC
HIK MOBUTBbHI aleTHIATOPH. SIK MOBIIOMIACTHCS, TIEPioj HAIl BBUBE/IEHIS 130HIa3MIy CTAHOBUTE
0,5-1,5 romuHu y MIBHJIKHX auemnﬂmpm Ta 2 abo OiNbIle TOMH y OBLIBHUX AlleTHISTOPIB.

BuBejienns i3omiasu/y 3aJeXHTb Bil IIBMJIKOCTI alleTHIIOBAHHA. VY MAIICHTIR 3 HOPMaJILHOIO
dynkuiero mupox npuGmmsuo 70% 103u 3’SIBIACTLCS B ceui wepes 24 TOJMHH, TIEPEBAKHO 5K
HEaKTHBHI MeTabomiTH; i3 1ici KimpkocTi 93% INH 110 BHI[IJ'ESICTLCSI 13 CC‘-It}O Moxcc BHIIIATHCH

el
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Bin Takox npommkac B rpyaHe Monoko. HeBemmki KinmbKOCTI BHBOISTBCS 3i CJIMHOIO,
MOKPOTHHHSM 1 peKamisiMH.

5.3 Moxkniniyni 1ani 6e3mexn
Pugpamniyun

Biymosinno o inopmartii, npezcrasnenoro B nitepatypi, mcs IIePOPAILHOTO NPUHOMY Y 1031
100 mr/kr macu Tina pudamninuay IpoTAroM 6 Micauis y mypis He CIIOCTEPIrami TOKCHYHHX
edexTi. Ilicns xponiyHoro BBejieHns B 1031 200 MI/Kr MacH Tijna crocrepiranucs HaOpsAKH Ta
TiZiponiyHa JiereHeparlis neviHK.

Y MaBIl criocrepiranucs GIIFOBaHHS, aHOPEKCis Ta BTPaTa Bard IPH XPOHIYHMX 103ax 105 Mr/kr /
no0y.

JInme 4epes oOmesxeni jani MO0 KaHIEPOreHHOCTI pudaMIinHHy LIS MUIIEH Ta BIJICYTHICTB
€I IeMIOTIOTTYHIX JOCTIIKEHb, BIICYTHs OLIHKa KAHIIEPOTeHHOCT] pudaMIiiHy 15 Toei.

HasiBHI 10CHi/UKEHHs MO0 MYTareHHOCTI BKA3yIOTh Ha BiJICYTHICTH MYTATEHHOTO edexTy.
Kounenrpanis pudamninuny B mynoeuuniii kposi mocsrac 12-33 % Bia komumentpauii B
MaTEpHHCBKOT KPOBI.

Teparorenni edextm Oynm Bimswaueni y Tpu3yHIB, siki OTPUMYBAJIM BHCOKI JIO3H.
lloBinomnsieTeesa, mo y rpusyis mpu g03i 100—-150 mr/kr moams IIpenapar BHKIHKAE
po3mIenyieH s MiIHEOIHHS Ta PO3ABOCHHA XpeOTa.

Y mypie aui QepTHIBHICTB, aHi IepHHATAILHUN Ta MOCTHATATBHHI PO3BHTOK HOpPYIICHI He
Oyu.

IIpo Bamm po3BuTKY Ta cMepTh y HEMOBISAT, HAPO/UKEHHX Bijl MaTepiB, IO 3a3HATH BIUTHBY
prpamMIinuHy, TOBITOMISETECS 3 TIEI0 K YacTOTOO, IO i cepe] 3aranbHOT IOy AT,

I3oniazuo

3rizHo 3 iHdopMaIti€ero, IPEACTABIEHOIO B iTepaTypi, JOKIIHIUHI IaHi He BUABIISIOTH 0COOIHBOT
HeOe3neky JuiA mojeH, IpH BHKOPHCTAHHI y PEeKOMEHIOBAHHX J103aX, HA OCHOBI 3BMUANHEX
mocmimpkenb  Gesmekn  GapMakoioril, TOKCMUHICIT  LOBIOPHHX 103, I'€HOTOKCHYHICTI,
KaHIEPOreHHOr0 MOTEHIiay, TOKCHYHICTI /I PO3MHOKEHHSL.

6. PAPMAINEBTHYHI XAPAKTEPUCTHKHA
6.1 Ilepenixk qoMOMIKHHX pedoBHH

Lemonosa Mikpokpucraniyaa (Avicel PH101), kpoxmans npexenatunizoBanuii (Starch 1500),
KpeMHII0 1ioken)1 Konoinumii (Aerosil 200), caxapun HaTpio, KPOCIOBIIOH (Polyplasdone XL),
KHCIIOTa acKopOiHOBa, MarHilo creapar, acmapram, GapBHHK Poncgali 4RSupra LD, cmakosa
nobaska Masmna SD 9.07677 LD ta cmaxosa no6aBka nonyuuis SD 901737 LD,

P

6.2 HecymichicTh

He 3acrocorno.
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6.3 TepMmiH npuaaTHoCTI
24 micsi
6.4 OcobuBi ymoBH 36epiranns

30epiratu ipu Temmeparypi He Buiie 30 °C. 36epiraT B 3aXHIIEHOMY Bifl BOJIOTH MiCILi.

6.5 Tun T2 BMicT yIakoBKH

Vnakoska I: Anmrominiesuii cTpun

[1o 10 rabneTox B cTpuni 3 BUKOPHCTAaHHAM piBHOI amominieBoi hombru 0,03 MM K OCHOBH Ta
pisHoi amoMiniesoi Gponsru 0,03 MM K TOKPHBHOTO MaTepiay.

Ynakoska II: Amominiesuit Gaicrep

Ilo 5 tabnetox B Grictepi 3 BHKOpHCTaHHSAM piBHOT amominieoi donsru 25 MIKPOH 5K
NOKPUBHOTO MaTepiaiy Ta XOI0AHOYTBOPIOI0YOro Matepiany Alu-Alu sik ocHOBH.

3aaBiaena ynakopka: 14 x 6

Ilo 6 Tabnetox B cTpumi 3 BHKOpHCTAHHAM PiBHOI amoMinieBoi oxsri 0,03 MM fK OCHOBH Ta
0,03 MM anromiHi€BOT (OIBIM SK MOKPHBHOrO MaTepianmy. Ilo 14 Takux cTpHiis Y KapTOHHIMH
YIAKOBII.

6.6 THcTpYKIIs 110 32¢TOCYBAHHIO, IIOBO/KEHHIO TA YTHII3aii

OcobnuBHX BUMOT HEMaE.

Bynp-sikuii HeBUKOpHCTaHMIT NPOAYKT YM BIAXOMM CIIJ YTHII3YBaTH BiANOBLHO 70 MiCICBHX
BHMOT.

7. MOCTAYAJIBHUK

Jlronin JItn

Kannarapy Iucnaiip, 3-if monepx, Odd Becrepn Excnpec Xaiineii

Canraxpys (IcT)

Mywmbaii - 400 055

Iania

8. PEOEPEHTHUI HOMEP BO3 (ITPOI'PAMA IIPEKBAJII®IKAIIIT)

9. IATA IEPIIOI ITIPEKBAJII®IKALT
10. TATA IIEPETJISITY TEKCTY

He BraszyeTbes.
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